
Parts Manual

Cat.# 90-8M0125569

Revised 09-12-2020



TABLE OF CONTENTS

PAGE i

Cat.# 90-8M0125569
Service/Support Material 1
Remote Control-DTS Single Handle/Console w/Arrow Trackpad 3
Remote Control-DTS Single Handle/Console w/Arrow Trackpad 7
Remote Control-DTS Single Handle/Console w/CAN Pad 11
Remote Control-DTS Slim Binnacle (Design I) 15
Remote Control-DTS Slim Binnacle (Design II) 19
Remote Control-DTS Dual Handle/Console w/Arrow Trackpad 23
Remote Control-DTS Dual Handle/Console w/Arrow Trackpad 27
Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I) 31
Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I) 35
Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II) 39
Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II) 43
Remote Control-DTS Shadow Mode/Console w/Arrow Trackpad 45
Remote Control-DTS Shadow Mode w/CAN Pad (Design I) 49
Remote Control-DTS Shadow Mode w/CAN Pad (Design II) 51
Yacht Control-DTS Dual Shift/Throttle-Console w/CAN Pad 55
Yacht Control-DTS Dual Throttle 59
Yacht Control-DTS Dual Throttle, w/CAN Pad 63
Yacht Control-DTS Dual Shift 67
Remote Control-DTS Sportfish 69



PAGE 1

Cat.# 90-8M0125569

Service/Support Material

Service/Support Material

v84763892 PARTS MANUAL



PAGE 2

Cat.# 90-8M0125569

Service/Support Material

Service/Support Material

v84763892 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 8M0125568 PARTS MANUAL RC / Console
Mount / Mechanical

AR

- 8M0125569 PARTS MANUAL RC / Console
Mount / DTS

AR

- 8M0125570 PARTS MANUAL RC / Panel Mount /
Mechanical

AR

- 8M0125571 PARTS MANUAL RC / Panel Mount /
DTS

AR

- 8M0125572 PARTS MANUAL RC / Side Mount AR
- 8M0125575 PARTS MANUAL Zero Effort /

Mechanical
AR

- 8M0125576 PARTS MANUAL Zero Effort / DTS AR
- 8M0125578 PARTS MANUAL RC / Foot Throttle AR
- 8M0125579 PARTS MANUAL RC / Conversion /

Attaching Kits / TS Cables
AR

- 0090 8M0093272 SERVICE MANUAL Remote
Controls (Mechanical and DTS)

AR



PAGE 3

5705

1 9

10

11 13

14

15

1918

20

20

21

22

23

24

25

26
27

28
29 30

12

46

31

36

39

40
41

42
43

44

45

17

33

34
32

3538

37

3

4

2

5 6

7

8

16

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

v7620114 PARTS MANUAL



PAGE 4

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

v7620114 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 877775A2 REMOTE CONTROL Single Handle,
Console (Chrome)  2003 and 2004
OptiMax 225 DTS Outboards and
8.1L/496 Mag MerCruiser DTS
sterndrive engine

1

- 0000 877775A4 REMOTE CONTROL Single Handle,
Console Without Trim (Chrome)
2003 and 2004 OptiMax 225 DTS
Outboards and 8.1L/496 Mag
MerCruiser DTS sterndrive engine

1

- 0000 877775A6 REMOTE CONTROL Single Handle,
Console (Black)  2003 and 2004
OptiMax 225 DTS Outboards and
8.1L/496 Mag MerCruiser DTS
sterndrive engine

1

1 0000 877741A05   HANDLE ASSEMBLY Left-Single,
Chrome

1

1 0000 877741A06   HANDLE ASSEMBLY Left-Single,
Black

1

2 0000 877747T01     CAP KIT Handle (Chrome)  Use on 877741A05 1
2 0000 877747T02     CAP KIT Handle (Black)  Use on 877741A06 1
3 0010 87775640       SCREW (M4 x 40) 1
4 0000 883131A02   HANDLE ASSEMBLY Left - No

Trim - Chrome
1

5 0000 877746T     CAP KIT Handle (Black) 1
6 0010 87775620       SCREW (M4 x 20) 1
7 0037 877750     EMBLEM Mercury 1
8 0010 87776030   SCREW (M8 x 30) 1
9 0000 877752T01   COVER Side  (Chrome With

Gaskets)
1

10 0000 877724A02   MODULE ASSEMBLY Shift and
Throttle  Housing

1

11 0010 4008845     SCREW (M6 x 45) 1
12 0012 29245     WASHER (.281 x .500 x .060)

Stainless Steel
1

13 0082 877736     SENSOR Throttle/Shift 1
14 0023 877771     NYLINER Flanged 1
15 NSS     NOT SOLD SEPARATE   Plate 1
16 0010 87775510     SCREW (M4 x 10) 2
17 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

18 0087 881192T01   KEYPAD ASSEMBLY 1
19 0000 877753T01   COVER Side  (Chrome With

Gaskets)
1

20 0010 40088110   SCREW (M6 x 110) 2
21 0023 881706   SPACER 2
22 NSS   NOT SOLD SEPARATE

BRACKET
1

23 0010 87775916   SCREW (M5 x 16) 4
24 0010 877754   SCREW (M4 x 20) 4
25 0087 19674Q2   SWITCH/LANYARD KIT 1



PAGE 5

5705

1 9

10

11 13

14

15

1918

20

20

21

22

23

24

25

26
27

28
29 30

12

46

31

36

39

40
41

42
43

44

45

17

33

34
32

3538

37

3

4

2

5 6

7

8

16

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

v7620114 PARTS MANUAL



PAGE 6

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

v7620114 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

26 0010 18303     SCREW (.190-16 x 1.750)
Stainless Steel

2

27 0087 19674A1     SWITCH ASSEMBLY Lanyard 1
28 0000 813679     ADAPTER   Switch Assembly 1
29 0000 18321     CLAMP Mounting 1
30 0012 24676     WASHER (.200 x .440 x .032) 2
31 0011 68219     NUT (#10-32) Stainless Steel 4
32 0054 816311T     TIE STRAP (8.00 Inches) AR
33 0010 32866     SCREW (#10-32 x 2.00) Stainless

Steel
2

34 0000 79146     RETAINER 1
35 0084 11149A3     CABLE ASSEMBLY 1
36 0000 15920Q54     LANYARD ASSEMBLY  (Quicksilver Brand) 1 [1]
36 0000 15920T54     LANYARD ASSEMBLY  (Mercury Brand) 1 [1]
37 0010 24231     SCREW (#10-32 x .250) 1
38 0011 27164     NUT AND LOCKWASHER (#10-

32)
1

39 0056 820386A79   PARTS BAG ASSEMBLY
Mounting

1

40 0010 877754     SCREW (M4 x 20) 4
41 0010 4008840     SCREW (M6 x 40) 4
42 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
43 0011 401386     NUT (M6) Stainless Steel 4
44 0091 88849025     WRENCH Allen (2.5 mm) 1
45 0091 88849050     WRENCH Allen (5.0 mm) 1
46 0000 56762   TIE STRAP (4.00 Inches) 1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 7

59585

1 9

10

11 13

14

15

1918

20

20

21

22

23

24

25

26
27

28
29 30

12

46

31

36

39

40
41

42
43

44

45

17

33

34
32

3538

37

3

4

2

5 6

7

8

16

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

v10471375 PARTS MANUAL



PAGE 8

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

v10471375 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 877775A08 REMOTE CONTROL Single Handle-
Console (Chrome)

1

- 0000 877775A10 REMOTE CONTROL Single Handle-
Console Without Trim (Chrome)

1

- 0000 877775A12 REMOTE CONTROL Single Handle-
Console (Black)

1

1 0000 877741A13   HANDLE ASSEMBLY Left, With
Trim, Chrome

1

1 0000 877741A14   HANDLE ASSEMBLY Left, With
Trim, Black

1

1 0000 877741A23   HANDLE ASSEMBLY Left Single
With Trim, Chrome

1

1 0000 877741A24   HANDLE ASSEMBLY Left Single
WithTrim, Black

1

2 0000 877747T01     CAP KIT Handle (Chrome)  Use on 877741A13 /A23 1
2 0000 877747T02     CAP KIT Handle (Black)  Use on 877741A14 / A24 1
3 0010 87775640       SCREW (M4 x 40) 1
4 0000 883131A05   HANDLE ASSEMBLY Left - No

Trim - Chrome
1

5 0000 877746T     CAP KIT Handle (Black) 1
6 0010 87775620       SCREW (M4 x 20) 1
7 0037 877750     EMBLEM Mercury 1
8 0010 87776030   SCREW (M8 x 30) 1
9 0000 877752T01   COVER Side  (Chrome With

Gaskets)
1

10 0000 877724A02   MODULE ASSEMBLY Shift and
Throttle  Housing

1

11 0010 4008845     SCREW (M6 x 45) 1
12 0012 29245     WASHER (.281 x .500 x .060)

Stainless Steel
1

13 0082 877736     SENSOR Throttle/Shift 1
14 0023 877771     NYLINER Flanged 1
15 NSS     NOT SOLD SEPARATE   Plate 1
16 0010 87775510     SCREW (M4 x 10) 2
17 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

18 0087 895913T   KEYPAD ASSEMBLY Single 1
19 0000 877753T01   COVER Side  (Chrome With

Gaskets)
1

20 0010 40088110   SCREW (M6 x 110) 2
21 0023 881706   SPACER 2
22 NSS   NOT SOLD SEPARATE

BRACKET
1

23 0010 87775916   SCREW (M5 x 16) 4
24 0010 877754   SCREW (M4 x 20) 4
25 0087 19674Q2   SWITCH/LANYARD KIT 1
26 0010 18303     SCREW (.190-16 x 1.750)

Stainless Steel
2

27 0087 19674A1     SWITCH ASSEMBLY Lanyard 1
28 0000 813679     ADAPTER   Switch Assembly 1



PAGE 9

59585

1 9

10

11 13

14

15

1918

20

20

21

22

23

24

25

26
27

28
29 30

12

46

31

36

39

40
41

42
43

44

45

17

33

34
32

3538

37

3

4

2

5 6

7

8

16

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

v10471375 PARTS MANUAL



PAGE 10

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

Remote Control-DTS Single Handle/Console w/Arrow Trackpad

v10471375 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

29 0000 18321     CLAMP Mounting 1
30 0012 24676     WASHER (.200 x .440 x .032) 2
31 0011 68219     NUT (#10-32) Stainless Steel 4
32 0054 816311T     TIE STRAP (8.00 Inches) AR
33 0010 32866     SCREW (#10-32 x 2.00) Stainless

Steel
2

34 0000 79146     RETAINER 1
35 0084 11149A3     CABLE ASSEMBLY 1
36 0000 15920Q54     LANYARD ASSEMBLY  (Quicksilver Brand) 1 [1]
36 0000 15920T54     LANYARD ASSEMBLY  (Mercury Brand) 1 [1]
37 0010 24231     SCREW (#10-32 x .250) 1
38 0011 27164     NUT AND LOCKWASHER (#10-

32)
1

39 0056 820386A79   PARTS BAG ASSEMBLY
Mounting

1

40 0010 877754     SCREW (M4 x 20) 4
41 0010 4008840     SCREW (M6 x 40) 4
42 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
43 0011 401386     NUT (M6) Stainless Steel 4
44 0091 88849025     WRENCH Allen (2.5 mm) 1
45 0091 88849050     WRENCH Allen (5.0 mm) 1
46 0000 56762   TIE STRAP (4.00 Inches) 1
- 0084 892955A02 DTS COMMAND MODULE

HARNESS ASSEMBLY Single
Console

1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 11

40483

1 9

10

11 13

14

15

1918

20

20

21

22

23

24

25

26
27

28
29 30

12

46

31

36

39

40
41

42
43

44

45

17

33

34
32

3538

37

3

4

2

5 6

7

8

16

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/CAN Pad

Remote Control-DTS Single Handle/Console w/CAN Pad

v21931099 PARTS MANUAL



PAGE 12

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/CAN Pad

Remote Control-DTS Single Handle/Console w/CAN Pad

v21931099 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 877775A23 REMOTE CONTROL Single, Chrome
Wide Body with CAN Pad  GEN I and
Newer

1

- 0000 877775A25 REMOTE CONTROL Single, Chrome
Wide Body, No Trim  GEN I and
Newer

1

- 0000 877775A22 REMOTE CONTROL Single, Black
Wide Body with CAN Pad  GEN I and
Newer

1

1 0000 877741A23   HANDLE ASSEMBLY Left Single
With Trim, Chrome

1

1 0000 877741A24   HANDLE ASSEMBLY Left Single
WithTrim, Black

1

2 0000 877747T01     CAP KIT Handle (Chrome)  Use on 877741A23 1
2 0000 877747T02     CAP KIT Handle (Black)  Use on 877741A24 1
3 0010 87775640       SCREW (M4 x 40) 1
4 0000 883131A05   HANDLE ASSEMBLY Left - No

Trim - Chrome
1

5 0000 877746T     CAP KIT Handle (Black) 1
6 0010 87775620       SCREW (M4 x 20) 1
7 0037 877750     EMBLEM Mercury 1
8 0010 87776030   SCREW (M8 x 30) 1
9 0000 877752T01   COVER Side  (Chrome With

Gaskets)
1

10 0000 877724A02   MODULE ASSEMBLY Shift and
Throttle  Housing

1

11 0010 4008845     SCREW (M6 x 45) 1
12 0012 29245     WASHER (.281 x .500 x .060)

Stainless Steel
1

13 0082 877736     SENSOR Throttle/Shift 1
14 0023 877771     NYLINER Flanged 1
15 NSS     NOT SOLD SEPARATE   Plate 1
16 0010 87775510     SCREW (M4 x 10) 2
17 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

18 0087 899178T01   CAN PAD ASSEMBLY 1
19 0000 877753T01   COVER Side  (Chrome With

Gaskets)
1

20 0010 40088110   SCREW (M6 x 110) 2
21 0023 881706   SPACER 2
22 NSS   NOT SOLD SEPARATE

BRACKET
1

23 0010 87775916   SCREW (M5 x 16) 4
24 0010 877754   SCREW (M4 x 20) 4
25 0087 19674Q2   SWITCH/LANYARD KIT 1
26 0010 18303     SCREW (.190-16 x 1.750)

Stainless Steel
2

27 0087 19674A1     SWITCH ASSEMBLY Lanyard 1
28 0000 813679     ADAPTER   Switch Assembly 1
29 0000 18321     CLAMP Mounting 1
30 0012 24676     WASHER (.200 x .440 x .032) 2



PAGE 13

40483

1 9

10

11 13

14

15

1918

20

20

21

22

23

24

25

26
27

28
29 30

12

46

31

36

39

40
41

42
43

44

45

17

33

34
32

3538

37

3

4

2

5 6

7

8

16

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/CAN Pad

Remote Control-DTS Single Handle/Console w/CAN Pad

v21931099 PARTS MANUAL



PAGE 14

Cat.# 90-8M0125569

Remote Control-DTS Single Handle/Console w/CAN Pad

Remote Control-DTS Single Handle/Console w/CAN Pad

v21931099 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

31 0011 68219     NUT (#10-32) Stainless Steel 4
32 0054 816311T     TIE STRAP (8.00 Inches) AR
33 0010 32866     SCREW (#10-32 x 2.00) Stainless

Steel
2

34 0000 79146     RETAINER 1
35 0084 11149A3     CABLE ASSEMBLY 1
36 0000 15920Q54     LANYARD ASSEMBLY  (Quicksilver Brand) 1 [1]
36 0000 15920T54     LANYARD ASSEMBLY  (Mercury Brand) 1 [1]
37 0010 24231     SCREW (#10-32 x .250) 1
38 0011 27164     NUT AND LOCKWASHER (#10-

32)
1

39 0056 820386A79   PARTS BAG ASSEMBLY
Mounting

1

40 0010 877754     SCREW (M4 x 20) 4
41 0010 4008840     SCREW (M6 x 40) 4
42 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
43 0011 401386     NUT (M6) Stainless Steel 4
44 0091 88849025     WRENCH Allen (2.5 mm) 1
45 0091 88849050     WRENCH Allen (5.0 mm) 1
46 0000 56762   TIE STRAP (4.00 Inches) 1
- 0084 892955A02 DTS COMMAND MODULE

HARNESS ASSEMBLY Single
Console

1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 15

17199

1

2

4

5
6

7

17

16 20

21

22

23
24 25 26

29

30

31

3
8

41

32

33

34

35

36

37

38

39

40

9

12

13
14

15

19

27
28

18

10

11

Cat.# 90-8M0125569

Remote Control-DTS Slim Binnacle (Design I)

Remote Control-DTS Slim Binnacle (Design I)

v9914525 PARTS MANUAL



PAGE 16

Cat.# 90-8M0125569

Remote Control-DTS Slim Binnacle (Design I)

Remote Control-DTS Slim Binnacle (Design I)

v9914525 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 896609A01 REMOTE CONTROL Single/Console
(Chrome)

1

- 0000 896609A02 REMOTE CONTROL Single/Console
(Black)

1

1 0000 877741A13   HANDLE ASSEMBLY Left, With
Trim, Chrome

1

1 0000 877741A14   HANDLE ASSEMBLY Left, With
Trim, Black

1

1 0000 877741A23   HANDLE ASSEMBLY Left Single
With Trim, Chrome

1

1 0000 877741A24         HANDLE ASSEMBLY Left
Single WithTrim, Black

1

2 0000 877747T01     CAP KIT Handle (Chrome) 1
2 0000 877747T02     CAP KIT Handle (Black) 1
3 0010 87775640       SCREW (M4 x 40) 1
4 0037 877750     EMBLEM Mercury 1
5 0010 87776030   SCREW (M8 x 30) 1
6 0000 8777521   COVER Side (Chrome) 1
7 0010 877754   SCREW (M4 x 20) 2
8 0000 877724A02   MODULE ASSEMBLY Shift and

Throttle  Housing
2

9 NSS     NOT SOLD SEPARATE   Screw 1
10 0010 4008845     SCREW (M6 x 45) 1
11 0012 4002315     WASHER (6.60 X 12.5 X 1.5 mm -

SS)
1

12 0082 877736     SENSOR Throttle/Shift 1
13 0023 877771     NYLINER Flanged 1
14 NSS     NOT SOLD SEPARATE   Plate 1
15 0010 87775510     SCREW (M4 x 10) 2
16 0010 4008860   SCREW (M6 x 60) 2
17 NSS   NOT SOLD SEPARATE   Bracket 1
18 0000 896610A03   COVER ASSEMBLY Top (With

Gasket)
1

19 0087 896611T01   KEYPAD ASSEMBLY 1
20 0087 19674Q2   SWITCH/LANYARD KIT 1
21 0010 18303     SCREW (.190-16 x 1.750)

Stainless Steel
2

22 0087 19674A1     SWITCH ASSEMBLY Lanyard 1
23 0000 813679     ADAPTER 1
24 0000 18321     CLAMP Mounting 1
25 0012 24676     WASHER (.200 x .440 x .032) 2
26 0011 68219     NUT (#10-32) Stainless Steel 4
27 0000 15920Q54     LANYARD ASSEMBLY  (Quicksilver Brand) 1 [1]
27 0000 15920T54     LANYARD ASSEMBLY  (Mercury Brand) 1 [1]
28 0010 32866     SCREW (#10-32 x 2.00) Stainless

Steel
2

29 0000 79146     RETAINER 1
30 0084 11149A2     CABLE ASSEMBLY (6.00 Inches) 1
31 0054 816311T     TIE STRAP (8.00 Inches) AR



PAGE 17

17199

1

2

4

5
6

7

17

16 20

21

22

23
24 25 26

29

30

31

3
8

41

32

33

34

35

36

37

38

39

40

9

12

13
14

15

19

27
28

18

10

11

Cat.# 90-8M0125569

Remote Control-DTS Slim Binnacle (Design I)

Remote Control-DTS Slim Binnacle (Design I)

v9914525 PARTS MANUAL



PAGE 18

Cat.# 90-8M0125569

Remote Control-DTS Slim Binnacle (Design I)

Remote Control-DTS Slim Binnacle (Design I)

v9914525 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

32 0010 24231     SCREW (#10-32 x .250) 1
33 0011 27164     NUT AND LOCKWASHER (#10-

32)
1

34 0056 820386A79   PARTS BAG ASSEMBLY
Mounting

1

35 0010 877754     SCREW (M4 x 20) 4
36 0010 4008840     SCREW (M6 x 40) 4
37 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
38 0011 401386     NUT (M6) Stainless Steel 4
39 0091 88849025     WRENCH Allen (2.5 mm) 1
40 0091 88849050     WRENCH Allen (5.0 mm) 1
41 0054 816311T   TIE STRAP (8.00 Inches) AR
NS 0084 896372A01 HARNESS ASSEMBLY Slim

Binnacle
1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 19

52321

26

1
9

20

3

4

5

6

7

8

10

11

12

13 14

15

16

17

18
19

21

22

23
24

25

27

28
29

30
32

33

34

35
3637

38

39

40

41

31

43

44

42

45

46

47

2

48

Cat.# 90-8M0125569

Remote Control-DTS Slim Binnacle (Design II)

Remote Control-DTS Slim Binnacle (Design II)

v30419278 PARTS MANUAL



PAGE 20

Cat.# 90-8M0125569

Remote Control-DTS Slim Binnacle (Design II)

Remote Control-DTS Slim Binnacle (Design II)

v30419278 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 8M0079290 REMOTE CONTROL
Single/Console, Non Trim (Chrome /
Black)

1

- 0000 8M0079291 REMOTE CONTROL Single/Console
(Chrome / Black)

1

1 0000 8M0080010   HANDLE ASSEMBLY ERC Slim
with Trim (Black/Chrome)  Includes
Trim Switch Assembly

1

2 0087 8M0101755     TRIM SWITCH ASSEMBLY Slim
ERC

1

3 0010 58376     SCREW (.164-18 x .375) 1
4 0000 8M0080013     HANDLE COVER Port with Trim-

Chrome
1

5 0010 40011148     SCREW (M8 x 20) 1
6 0000 8M0080011   HANDLE ASSEMBLY ERC Slim

w/o Trim (Black/Chrome)
1

7 0010 58376     SCREW (.164-18 x .375) 1
8 0010 40011148     SCREW (M8 x 20) 1
9 0000 8M0080012     HANDLE COVER Port w/o Trim-

Chrome
1

10 NSS     NOT SOLD SEPARATE   Handle-
Non Trim Slim ERC

1

11 0087 8M0080016   ERC CAN PAD ASSEMBLY Slim 1
12 0000 8M0080170   SIDE TRIM COVER Slim ERC Port 1
13 0000 8M0080091   MID COVER Slim ERC 1
14 0000 8M0080171   SIDE TRIM COVER Slim ERC

STBD
1

15 0037 8M6001063   DECAL M-ICON 1
16 0019 8M0069457   PLUG ERC Adjustment 2
17 0010 4001987   SCREW (M4 x 16) 2
18 0000 8M0080085   SIDE COVER Slim ERC (Black) 1
19 0000 877724A02   MODULE ASSEMBLY Shift and

Throttle
1

NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
20 0010 4008860   SCREW (M6 x 60) 2
21 NSS   NOT SOLD SEPARATE   ERC

Mount Bracket
1

22 0000 8M0080086   BASE HOUSING ASSEMBLY Slim
ERC

1

23 0010 69570   SCREW (#10-16 x .750) 4
24 0027 8M0070490   GASKET Slim ERC Housing 1
25 0087 19674A07   SWITCH/LANYARD KIT 1
26 0010 18303     SCREW (.190-16 x 1.750)

Stainless Steel
2

27 0087 133982     SWITCH ASSEMBLY Stop 1
28 NSS     NOT SOLD SEPARATE   Switch

Plate
1

29 0012 879925     WASHER (52 mm) 1
30 0000 18321     CLAMP Mounting 1
31 0012 24676     WASHER (.200 x .440 x .032) 2



PAGE 21

52321

26

1
9

20

3

4

5

6

7

8

10

11

12

13 14

15

16

17

18
19

21

22

23
24

25

27

28
29

30
32

33

34

35
3637

38

39

40

41

31

43

44

42

45

46

47

2

48

Cat.# 90-8M0125569

Remote Control-DTS Slim Binnacle (Design II)

Remote Control-DTS Slim Binnacle (Design II)

v30419278 PARTS MANUAL



PAGE 22

Cat.# 90-8M0125569

Remote Control-DTS Slim Binnacle (Design II)

Remote Control-DTS Slim Binnacle (Design II)

v30419278 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

32 0011 68219     NUT (#10-32) Stainless Steel 4
33 0000 8M0032846     RETAINER Brass 1
34 0085 623594     INSULATOR (2.00 Inch) 1
35 0010 32866     SCREW (#10-32 x 2.00) Stainless

Steel
2

36 0000 15920Q54     LANYARD ASSEMBLY 1 [1]
37 0011 27164     NUT AND LOCKWASHER (#10-

32)
1

38 0010 24231     SCREW (#10-32 x .250) 1
39 0084 11149A3     CABLE ASSEMBLY 1
40 0054 816311T     TIE STRAP (8.00 Inches) 7
41 0000 79146     RETAINER 1
42 0056 8M0087765     DECAL Lanyard, White 1
43 0010 4008840   SCREW (M6 x 40) 4
44 0012 4002316   WASHER (6.60 X 17.0 X 1.5SS) 4
45 0011 401386   NUT (M6) Stainless Steel 4
46 0091 88849025   WRENCH Allen (2.5 mm) 1
47 0091 88849050   WRENCH Allen (5.0 mm) 1
48 0084 8M0123449 ADAPTER HARNESS Slim ERC  Application for Diesel Tier

II Sterndrive DTS, 4.2 I6 &
2.8 I4

AR

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 23

2119

33

34

35

36

37

38

39

1

9

8

18

2 14
17

14

15
11

10

12

13

5

10

16

9

8

18

27

28

29

30

19

20

21

22

23 24 25

26

31

32

40

3 4

3
4

6

7

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

v7620350 PARTS MANUAL



PAGE 24

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

v7620350 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 877775A1 REMOTE CONTROL Dual Handle-
Console (Chrome)

1

- 0000 877775A3 REMOTE CONTROL Dual Handle-
Console Without Trim (Chrome)

1

- 0000 877775A5 REMOTE CONTROL Dual Handle-
Console (Black)

1

1 0000 877741A07   HANDLE ASSEMBLY Dual-Left,
Chrome

1

1 0000 877741A08   HANDLE ASSEMBLY Dual-Left,
Black

1

2 0000 883131A02   HANDLE ASSEMBLY Left - No
Trim - Chrome

1

3 0000 877746T     CAP KIT Handle (Black) 1
4 0010 87775620       SCREW (M4 x 20) 1
5 0000 877742A03   HANDLE ASSEMBLY Dual-Right

(Chrome)
1

5 0000 877742A04   HANDLE ASSEMBLY Dual-Right
(Black)

1

6 0000 877748T     CAP KIT Handle (Black) 1
7 0010 87775620       SCREW (M4 x 20) 1
8 0000 8M0077247     DTS HANDLE COVER AND

DECAL KIT
 Set of 2 1

8 0037 877750       EMBLEM Mercury 1
9 0010 87776030   SCREW (M8 x 30) 2
10 0000 877752T01   COVER Side  (Chrome With

Gaskets)
2

11 0000 877724A02   MODULE ASSEMBLY Shift and
Throttle  Housing

2

12 0000 877751T01   COVER Top  (Chrome With
Gaskets)

1

13 0087 877745T01   KEYPAD ASSEMBLY 1
14 0010 40088110   SCREW (M6 x 110) 2
15 NSS   NOT SOLD SEPARATE

BRACKET
1

16 0010 4008845   SCREW (M6 x 45) 2
17 0010 87775916   SCREW (M5 x 16) 4
18 0010 877754   SCREW (M4 x 20) 4
19 0087 814324A2   SWITCH/LANYARD KIT Stop - Dual 1
20 0010 813523     SCREW (#10-16 x 2.25) 2
21 0087 814324A1     SWITCH ASSEMBLY Lanyard 1
22 0000 814820     ADAPTER   Switch Assembly 1
23 0000 814254     CLAMP Mounting 1
24 0012 24676     WASHER (.200 x .440 x .032) 2
25 0011 68219     NUT (#10-32) Stainless Steel 4
26 0000 15920Q54     LANYARD ASSEMBLY  (Quicksilver Brand) 1 [1]
26 0000 15920T54     LANYARD ASSEMBLY  (Mercury Brand) 1 [1]
27 0010 814762     SCREW (#10-32 x 2.50) 2
28 0000 79146     RETAINER 1
29 0084 11149A3     CABLE ASSEMBLY 1
30 0054 816311T     TIE STRAP (8.00 Inches) 7



PAGE 25

2119

33

34

35

36

37

38

39

1

9

8

18

2 14
17

14

15
11

10

12

13

5

10

16

9

8

18

27

28

29

30

19

20

21

22

23 24 25

26

31

32

40

3 4

3
4

6

7

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

v7620350 PARTS MANUAL



PAGE 26

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

v7620350 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

31 0010 24231     SCREW (#10-32 x .250) 1
32 0011 27164     NUT AND LOCKWASHER (#10-

32)
1

33 0056 820386A79   PARTS BAG ASSEMBLY
Mounting

1

34 0010 877754     SCREW (M4 x 20) 4
35 0010 4008840     SCREW (M6 x 40) 4
36 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
37 0011 401386     NUT (M6) Stainless Steel 4
38 0091 88849025     WRENCH Allen (2.5 mm) 1
39 0091 88849050     WRENCH Allen (5.0 mm) 1
40 0000 56762   TIE STRAP (4.00 Inches) 1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 27

59583

33

34
35

36
37

38

39

1

9
8

18

2 14
17

14

1511

10

12

13
5

10

16

9

8

18

27

28

29

30

19

20
21

22
23 24 25

26

31
32

40

3 4

3
4

6

7

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

v7832697 PARTS MANUAL



PAGE 28

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

v7832697 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 877775A07 REMOTE CONTROL Dual Handle-
Console (Chrome)

1

- 0000 877775A09 REMOTE CONTROL Dual Handle-
Console Without Trim (Chrome)

1

- 0000 877775A11 REMOTE CONTROL Dual-Handle-
Console (Black)

1

1 0000 877741A25   HANDLE ASSEMBLY Dual - Left
And Right - With Trim - Chrome
Handle Assembly contains both
handles.

1

1 0000 877741A26   HANDLE ASSEMBLY Dual - Left
And Right - With Trim - Black  Handle
Assembly contains both handles.

1

1 0000 877741A15   HANDLE ASSEMBLY Left, With
Trim, Chrome

1

1 0000 877741A16   HANDLE ASSEMBLY Left, With
Trim, Black

1

2 0000 883131A05   HANDLE ASSEMBLY Left - No
Trim - Chrome

1

3 0000 877746T     CAP KIT Handle (Black) 1
4 0010 87775620       SCREW (M4 x 20) 1
5 0000 877742A07   HANDLE ASSEMBLY Right-Without

Trim, Chrome
1

5 0000 877742A08   HANDLE ASSEMBLY Right-Without
Trim, Black

1

6 0000 877748T     CAP KIT Handle (Black) 1
7 0010 87775620       SCREW (M4 x 20) 1
8 0000 8M0077247     DTS HANDLE COVER AND

DECAL KIT
 Set of 2 1

8 0037 877750       EMBLEM Mercury 1
9 0010 87776030   SCREW (M8 x 30) 2
10 0000 877752T01   COVER Side  (Chrome With

Gaskets)
2

11 0000 877724A02   MODULE ASSEMBLY Shift and
Throttle  Housing

2

NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
12 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

13 0087 893402T01   KEYPAD ASSEMBLY Dual 1
14 0010 40088110   SCREW (M6 x 110) 2
15 NSS   NOT SOLD SEPARATE

BRACKET
1

16 0010 4008845   SCREW (M6 x 45) 2
17 0010 87775916   SCREW (M5 x 16) 4
18 0010 877754   SCREW (M4 x 20) 4
19 0087 814324A2   SWITCH/LANYARD KIT Stop - Dual 1
20 0010 813523     SCREW (#10-16 x 2.25) 2
21 0087 814324A1     SWITCH ASSEMBLY Lanyard 1
22 0000 814820     ADAPTER   Switch Assembly 1
23 0000 814254     CLAMP Mounting 1



PAGE 29

59583

33

34
35

36
37

38

39

1

9
8

18

2 14
17

14

1511

10

12

13
5

10

16

9

8

18

27

28

29

30

19

20
21

22
23 24 25

26

31
32

40

3 4

3
4

6

7

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

v7832697 PARTS MANUAL



PAGE 30

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

Remote Control-DTS Dual Handle/Console w/Arrow Trackpad

v7832697 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

24 0012 24676     WASHER (.200 x .440 x .032) 2
25 0011 68219     NUT (#10-32) Stainless Steel 4
26 0000 15920Q54     LANYARD ASSEMBLY 1 [1]
27 0010 814762     SCREW (#10-32 x 2.50) 2
28 0000 79146     RETAINER 1
29 0084 11149A3     CABLE ASSEMBLY 1
30 0054 816311T     TIE STRAP (8.00 Inches) 7
31 0010 24231     SCREW (#10-32 x .250) 1
32 0011 27164     NUT AND LOCKWASHER (#10-

32)
1

33 0056 820386A79   PARTS BAG ASSEMBLY
Mounting

1

34 0010 877754     SCREW (M4 x 20) 4
35 0010 4008840     SCREW (M6 x 40) 4
36 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
37 0011 401386     NUT (M6) Stainless Steel 4
38 0091 88849025     WRENCH Allen (2.5 mm) 1
39 0091 88849050     WRENCH Allen (5.0 mm) 1
40 0000 56762   TIE STRAP (4.00 Inches) 1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 31

26116

37

38
41

39
40

42

43

1

6

21

2

17
20

17

18

13

15

16

10

19

9

8

21

31

32

33

34

23

24
25

26
27 28 29

30

35

36

22

3

4

7

5

11
1213

14

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

v19162196 PARTS MANUAL



PAGE 32

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

v19162196 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 877775A19 REMOTE CONTROL Dual Handle-
Console with CAN  Pad (Chrome)

1

1 0000 877741A25   HANDLE ASSEMBLY Dual - Left
And Right - With Trim - Chrome

1

2 0000 877746T     CAP KIT Handle (Black) 1
3 0010 87775620       SCREW (M4 x 20) 1
4 0000 8M0077247     DTS HANDLE COVER AND

DECAL KIT
 Set of 2 1

4 0037 877750       EMBLEM Mercury 2
5 0010 4000353     SCREW (M8 x 25) 2
6 0012 814806     WASHER (.344 x .688 x .065)

Stainless Steel
2

7 NSS   NOT SOLD SEPARATE   Left
Handle, Included in 877741A25

1

8 0000 877748T     CAP KIT Handle (Black) 1
9 0010 87775620       SCREW (M4 x 20) 1
10 0037 877750     EMBLEM Mercury 1
11 0010 4000353     SCREW (M8 x 25) 1
12 0012 814806     WASHER (.344 x .688 x .065)

Stainless Steel
1

13 0000 877752T01   COVER Side  (Chrome With
Gaskets)

2

14 0000 877724A02   MODULE ASSEMBLY Shift and
Throttle  Housing

2

NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
15 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

16 0087 899178T01   CAN PAD ASSEMBLY 1
17 0010 40088110   SCREW (M6 x 110) 2
18 NSS   NOT SOLD SEPARATE

BRACKET
1

19 0010 4008845   SCREW (M6 x 45) 2
20 0010 87775916   SCREW (M5 x 16) 4
21 0010 877754   SCREW (M4 x 20) 4
22 0000 56762   TIE STRAP (4.00 Inches) 1
23 0087 814324A2   SWITCH/LANYARD KIT Stop - Dual 1
24 0010 813523     SCREW (#10-16 x 2.25) 2
25 0087 814324A1     SWITCH ASSEMBLY Lanyard 1
26 0000 814820     ADAPTER 1
27 0000 814254     CLAMP Mounting 1
28 0012 24676     WASHER (.200 x .440 x .032) 2
29 0011 68219     NUT (#10-32) Stainless Steel 4
30 0000 15920Q54     LANYARD ASSEMBLY 1 [1]
31 0010 814762     SCREW (#10-32 x 2.50) 2
32 0000 79146     RETAINER 1
33 0084 11149A3     CABLE ASSEMBLY 1
34 0054 816311T     TIE STRAP (8.00 Inches) 7
35 0010 24231     SCREW (#10-32 x .250) 1



PAGE 33

26116

37

38
41

39
40

42

43

1

6

21

2

17
20

17

18

13

15

16

10

19

9

8

21

31

32

33

34

23

24
25

26
27 28 29

30

35

36

22

3

4

7

5

11
1213

14

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

v19162196 PARTS MANUAL



PAGE 34

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

v19162196 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

36 0011 27164     NUT AND LOCKWASHER (#10-
32)

1

37 0056 820386A79   PARTS BAG ASSEMBLY
Mounting

1

38 0010 877754     SCREW (M4 x 20) 4
39 0010 4008840     SCREW (M6 x 40) 4
40 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
41 0011 401386     NUT (M6) Stainless Steel 4
42 0091 88849025     WRENCH Allen (2.5 mm) 1
43 0091 88849050     WRENCH Allen (5.0 mm) 1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 35

35

36
37
38

40

41

26117

1

6

2

18

17

16

13

15

14

10

19

9

8

19

29
3

31

32

21

22
23

24
25 26 27

28

33

34

20

3

4

7

5

11

12

13
39

15

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

v18696633 PARTS MANUAL



PAGE 36

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

v18696633 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 877775A20 REMOTE CONTROL Dual Handle-
Console with Can Pad, Non Trim
(Chrome)

1

1 0000 883131A05   HANDLE ASSEMBLY Left - No
Trim - Chrome

1

2 0000 877746T     CAP KIT Handle (Black) 1
3 0010 87775620       SCREW (M4 x 20) 1
4 0037 877750   EMBLEM Mercury 1
5 0010 87776030   SCREW (M8 x 30) 1
6 0000 877742A07   HANDLE ASSEMBLY Right-Without

Trim, Chrome
1

7 0000 877748T     CAP KIT Handle (Black) 1
8 0010 87775620       SCREW (M4 x 20) 1
9 0037 877750     EMBLEM Mercury 1
10 0010 87776030   SCREW (M8 x 30) 1
11 0000 877752T01   COVER Side  (Chrome With

Gaskets)
2

12 0000 877724A02   MODULE ASSEMBLY Shift and
Throttle  Housing

2

NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
13 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

14 0087 899178T01   CAN PAD ASSEMBLY 1
15 0010 40088110   SCREW (M6 x 110) 2
16 NSS   NOT SOLD SEPARATE

BRACKET
1

17 0010 4008845   SCREW (M6 x 45) 2
18 0010 87775916   SCREW (M5 x 16) 4
19 0010 877754   SCREW (M4 x 20) 4
20 0000 56762   TIE STRAP (4.00 Inches) 1
21 0087 814324A2   SWITCH/LANYARD KIT Stop - Dual 1
22 0010 813523     SCREW (#10-16 x 2.25) 2
23 0087 814324A1     SWITCH ASSEMBLY Lanyard 1
24 0000 814820     ADAPTER   Switch Assembly 1
25 0000 814254     CLAMP Mounting 1
26 0012 24676     WASHER (.200 x .440 x .032) 2
27 0011 68219     NUT (#10-32) Stainless Steel 4
28 0000 15920Q54     LANYARD ASSEMBLY 1 [1]
29 0010 814762     SCREW (#10-32 x 2.50) 2
30 0000 79146     RETAINER 1
31 0084 11149A3     CABLE ASSEMBLY 1
32 0054 816311T     TIE STRAP (8.00 Inches) 7
33 0010 24231     SCREW (#10-32 x .250) 1
34 0011 27164     NUT AND LOCKWASHER (#10-

32)
1

35 0056 820386A79   PARTS BAG ASSEMBLY
Mounting

1

36 0010 877754     SCREW (M4 x 20) 4



PAGE 37

35

36
37
38

40

41

26117

1

6

2

18

17

16

13

15

14

10

19

9

8

19

29
3

31

32

21

22
23

24
25 26 27

28

33

34

20

3

4

7

5

11

12

13
39

15

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

v18696633 PARTS MANUAL



PAGE 38

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

Remote Control-DTS Dual Handle/Console w/CAN Pad (Design I)

v18696633 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

37 0010 4008840     SCREW (M6 x 40) 4
38 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
39 0011 401386     NUT (M6) Stainless Steel 4
40 0091 88849025     WRENCH Allen (2.5 mm) 1
41 0091 88849050     WRENCH Allen (5.0 mm) 1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 39

52322

1

4

6

7

8

9

10

11

12

13

14

15

16

19 20

20

21

22

23
24

25

24

26

27

28

30

31

32

33

34
35

36
37
38

39

40

41
42 43

44

45
46

47

21

17

18

48

49

50
51

52

53

29

2

3

5

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

v30421291 PARTS MANUAL



PAGE 40

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

v30421291 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 8M0079286 REMOTE CONTROL Dual Handle-
Console with Can Pad, Non Trim
(Chrome/Black)

1

- 0000 8M0079287 REMOTE CONTROL Dual Handle-
Console with CAN  Pad
(Chrome/Black)

1

- 0000 8M0096751 REMOTE CONTROL Dual Handle-
Console with CAN  Pad
(Chrome/Black)

1

1 0000 8M0080079   HANDLE ASSEMBLY ERC Dual
with Trim (Black/Chrome) Port
Includes Trim Switch Assembly

1

2 0087 8M0103029     TRIM SWITCH ASSEMBLY Dual 1
3 0010 58376     SCREW (.164-18 x .375) 1
4 0000 8M0080013     HANDLE COVER Port with Trim-

Chrome
1

5 0010 40011148     SCREW (M8 x 20) 1
6 0000 8M0080080   HANDLE ASSEMBLY ERC Dual

w/o Trim (Black/Chrome) STBD
1

7 0010 58376     SCREW (.164-18 x .375) 1
8 0010 40011148     SCREW (M8 x 20) 1
9 0000 8M0080021     HANDLE COVER Starboard w/o

Trim- Chrome
1

10 0000 8M0080084   HANDLE ASSEMBLY ERC Dual
w/o Trim (Black/Chrome) Port

1

11 0000 8M0080012     HANDLE COVER Port w/o Trim-
Chrome

1

12 0010 40011148     SCREW (M8 x 20) 1
13 0010 58376     SCREW (.164-18 x .375) 1
14 0087 8M0099024   ERC CAN PAD ASSEMBLY Dual

with Trim
1

14 0087 8M0080026   ERC CAN PAD ASSEMBLY Dual
Non Trim

1

15 0000 8M0080082   COVER Dual (Black/Chrome) 1
16 0000 8M0080023   SIDE COVER Dual Port (Black) 1
17 0019 8M0069457   PLUG ERC Adjustment 4
18 0010 4001987   SCREW (M4 x 16) 4
19 0000 8M0080172   SIDE TRIM COVER Dual / Triple /

Quad ERC Port
1

20 0010 4008845   SCREW (M6 x 45) 2
21 0000 877724A02   MODULE ASSEMBLY Shift and

Throttle
2

NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
22 0037 8M6001063   DECAL M-ICON 1
23 0000 8M0080173   SIDE TRIM COVER Dual / Triple /

Quad  ERC STBD
1

24 0000 8M0080022   SIDE COVER Dual Starboard
(Black)

1

25 0010 40088110   SCREW (M6 x 110) 2
26 NSS   NOT SOLD SEPARATE   ERC

Mount Bracket
1



PAGE 41

52322

1

4

6

7

8

9

10

11

12

13

14

15

16

19 20

20

21

22

23
24

25

24

26

27

28

30

31

32

33

34
35

36
37
38

39

40

41
42 43

44

45
46

47

21

17

18

48

49

50
51

52

53

29

2

3

5

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

v30421291 PARTS MANUAL



PAGE 42

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

v30421291 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

27 0000 8M0080020   BASE HOUSING ASSEMBLY Dual
ERC

1

28 0027 8M0065047     GASKET Dual ERC Base 1
29 0010 69570   SCREW (#10-16 x .750) 4
- 0087 19674A12   SWITCH/LANYARD KIT Dual 1
30 0084 8M0080014     DIODE HARNESS ASSEMBLY 1
31 0087 19674A07     SWITCH/LANYARD KIT 1
32 0010 18303       SCREW (.190-16 x 1.750)

Stainless Steel
2

33 0087 133982       SWITCH ASSEMBLY Stop 1
34 NSS       NOT SOLD SEPARATE   Switch

Plate
1

35 0012 879925       WASHER (52 mm) 1
36 0000 18321       CLAMP Mounting 1
37 0012 24676       WASHER (.200 x .440 x .032) 2
38 0011 68219       NUT (#10-32) Stainless Steel 4
39 0000 8M0032846       RETAINER Brass 1
40 0085 623594       INSULATOR (2.00 Inch) 1
41 0010 32866       SCREW (#10-32 x 2.00)

Stainless Steel
2

42 0000 15920Q54       LANYARD ASSEMBLY 1 [1]
43 0011 27164       NUT AND LOCKWASHER (#10-

32)
1

44 0010 24231       SCREW (#10-32 x .250) 1
45 0084 11149A3       CABLE ASSEMBLY 1
46 0054 816311T       TIE STRAP (8.00 Inches) 7
47 0000 79146       RETAINER 1
48 0056 8M0087765       DECAL Lanyard, White 1
49 0010 4008840   SCREW (M6 x 40) 4
50 0012 4002316   WASHER (6.60 X 17.0 X 1.5SS) 4
51 0011 401386   NUT (M6) Stainless Steel 4
52 0091 88849025   WRENCH Allen (2.5 mm) 1
53 0091 88849050   WRENCH Allen (5.0 mm) 1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 43

56311

1

3

4

6

7

8

9
10

11

12

13

14

15
16

16

17

17

18

19

20

21

21

22

23

24
25

26

27

28

29

30

2

5

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

v38705035 PARTS MANUAL



PAGE 44

Cat.# 90-8M0125569

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

Remote Control-DTS Dual Handle/Console w/CAN Pad(Design II)

v38705035 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 8M0092821 REMOTE CONTROL Dual With Trim
in Handle

1

1 0000 8M0099030   HANDLE ASSEMBLY ERC Dual
with Trim (Black/Chrome) Port
Includes Trim Switch Assembly

1

2 0087 8M0103029     TRIM SWITCH ASSEMBLY Dual 1
3 0010 58376     SCREW (.164-18 x .375) 1
4 0000 8M0080013     HANDLE COVER Port with Trim-

Chrome
1

5 0010 40011148     SCREW (M8 x 20) 1
6 0000 8M0080080   HANDLE ASSEMBLY ERC Dual

w/o Trim (Black/Chrome) STBD
1

7 0010 8M0080328     SCREW (.164-18 x .375) 1
8 0010 40011148     SCREW (M8 x 20) 1
9 0000 8M0080021     HANDLE COVER Starboard w/o

Trim- Chrome
1

10 0087 8M0099024   ERC CAN PAD ASSEMBLY Dual
with Trim

1

10 0087 8M0080026   ERC CAN PAD ASSEMBLY Dual
Non Trim

1

11 0000 8M0080082   COVER Dual (Black/Chrome) 1
12 0000 8M0080023   SIDE COVER Dual Port (Black) 1
13 0019 8M0069457   PLUG ERC Adjustment 4
14 0010 8M0081495   SCREW (M4 x 16) 4
15 0000 8M0080172   SIDE TRIM COVER Dual / Triple /

Quad ERC Port
1

16 0010 4008845   SCREW (M6 x 45) 2
17 0000 877724A02   MODULE ASSEMBLY Shift and

Throttle
2

NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
18 0037 8M6001063   DECAL M-ICON 1
19 0000 8M0080173   SIDE TRIM COVER Dual / Triple /

Quad  ERC STBD
1

20 0000 8M0080022   SIDE COVER Dual Starboard
(Black)

1

21 0010 40088110   SCREW (M6 x 110) 2
22 NSS   NOT SOLD SEPARATE   ERC

Mount Bracket
1

23 0000 8M0080020   BASE HOUSING ASSEMBLY Dual
ERC

1

24 0027 8M0065047     GASKET Dual ERC Base 1
25 0010 69570   SCREW (#10-16 x .750) 4
26 0010 4008840   SCREW (M6 x 40) 4
27 0012 4002316   WASHER (6.60 X 17.0 X 1.5SS) 4
28 0011 401386   NUT (M6) Stainless Steel 4
29 0091 88849025   WRENCH Allen (2.5 mm) 1
30 0091 88849050   WRENCH Allen (5.0 mm) 1



PAGE 45

17178

1

9

18

17

14

15

11

12

13

5

10

16

9

8

18

26

19

20

21

22

23

24

25

27

28

29

30

31
32 33

34

35

36

37

38

39

2 14

3
4

6

7

3 4

8

10

Cat.# 90-8M0125569

Remote Control-DTS Shadow Mode/Console w/Arrow Trackpad

Remote Control-DTS Shadow Mode/Console w/Arrow Trackpad

v9754036 PARTS MANUAL



PAGE 46

Cat.# 90-8M0125569

Remote Control-DTS Shadow Mode/Console w/Arrow Trackpad

Remote Control-DTS Shadow Mode/Console w/Arrow Trackpad

v9754036 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 877775A15 REMOTE CONTROL Triple Handle-
Console (Chrome)

1

- 0000 877775A17 REMOTE CONTROL Triple Handle-
Console Without Trim (Chrome)

1

1 0000 877741A28   HANDLE ASSEMBLY Triple - Left
And Right - Chrome

 Contains both Left and
Right Handle Assemblies

1

1 0000 877741A18   HANDLE ASSEMBLY Left, Chrome 1
2 0000 883131A05   HANDLE ASSEMBLY Left - No

Trim - Chrome
1

3 0000 877746T     CAP KIT Handle (Black) 1
4 0010 87775620       SCREW (M4 x 20) 1
5 0000 877742A07   HANDLE ASSEMBLY Right-Without

Trim, Chrome
1

6 0000 877748T     CAP KIT Handle (Black) 1
7 0010 87775620       SCREW (M4 x 20) 1
- 0000 8M0077247     DTS HANDLE COVER AND

DECAL KIT
 Include cover and emblem
(set of 2)

1

8 0037 877750       EMBLEM Mercury 1
9 0010 87776030   SCREW (M8 x 30) 2
10 0000 877752T01   COVER Side  (Chrome With

Gaskets)
2

11 0000 877724A02   MODULE ASSEMBLY Shift and
Throttle  Housing

2

NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
12 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

13 0087 895912T   KEYPAD ASSEMBLY 1
14 0010 40088110   SCREW (M6 x 110) 2
15 NSS   NOT SOLD SEPARATE

BRACKET
1

16 0010 4008845   SCREW (M6 x 45) 2
17 0010 87775916   SCREW (M5 x 16) 4
18 0010 877754   SCREW (M4 x 20) 4
19 0056 820386A79   PARTS BAG ASSEMBLY

Mounting
1

20 0010 877754     SCREW (M4 x 20) 4
21 0010 4008840     SCREW (M6 x 40) 4
22 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
23 0011 401386     NUT (M6) Stainless Steel 4
24 0091 88849025     WRENCH Allen (2.5 mm) 1
25 0091 88849050     WRENCH Allen (5.0 mm) 1
26 0000 56762   TIE STRAP (4.00 Inches) 1
27 0084 895725A04 LANYARD KIT - Triple Stop 1
28 0010 813523   SCREW (#10-16 x 2.25) 2
29 0087 19674A10   SWITCH ASSEMBLY Lanyard 1
30 0000 813679   ADAPTER   Switch Assembly 1
31 0000 18321   CLAMP Mounting 1
32 0012 24676   WASHER (.200 x .440 x .032) 2



PAGE 47

17178

1

9

18

17

14

15

11

12

13

5

10

16

9

8

18

26

19

20

21

22

23

24

25

27

28

29

30

31
32 33

34

35

36

37

38

39

2 14

3
4

6

7

3 4

8

10

Cat.# 90-8M0125569

Remote Control-DTS Shadow Mode/Console w/Arrow Trackpad

Remote Control-DTS Shadow Mode/Console w/Arrow Trackpad

v9754036 PARTS MANUAL



PAGE 48

Cat.# 90-8M0125569

Remote Control-DTS Shadow Mode/Console w/Arrow Trackpad

Remote Control-DTS Shadow Mode/Console w/Arrow Trackpad

v9754036 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

33 0011 68219   NUT (#10-32) Stainless Steel 4
34 0000 15920Q54   LANYARD ASSEMBLY  (Quicksilver Brand) 1 [1]
34 0000 15920T54   LANYARD ASSEMBLY  (Mercury Brand) 1 [1]
35 0010 32866   SCREW (#10-32 x 2.00) Stainless

Steel
2

36 0084 11149A2   CABLE ASSEMBLY (6.00 Inches) 1
37 0054 816311T   TIE STRAP (8.00 Inches) 7
38 0010 24231   SCREW (#10-32 x .250) 1
39 0011 27164   NUT AND LOCKWASHER (#10-32) 1
- 0084 896377A01 HARNESS ASSEMBLY Shadow

Command Module
1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 49

26505

1

6

21

2

17
20

17

18

13

15

16

10

19

9

8

21

23

24
25
26

27

28

29

22

3

4

7

5

11
1213

14

Cat.# 90-8M0125569

Remote Control-DTS Shadow Mode w/CAN Pad (Design I)

Remote Control-DTS Shadow Mode w/CAN Pad (Design I)

v18695662 PARTS MANUAL



PAGE 50

Cat.# 90-8M0125569

Remote Control-DTS Shadow Mode w/CAN Pad (Design I)

Remote Control-DTS Shadow Mode w/CAN Pad (Design I)

v18695662 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 877775A21 REMOTE CONTROL Triple/Quad
Shadow Mode With Track Pad

1

1 0000 877741A28   HANDLE ASSEMBLY Triple - Left
And Right - Chrome

1

2 0000 877746T     CAP KIT Handle (Black) 1
3 0010 87775620       SCREW (M4 x 20) 1
4 0000 8M0077247     DTS HANDLE COVER AND

DECAL KIT
 Set of 2 1

4 0037 877750       EMBLEM Mercury 2
5 0010 4000353     SCREW (M8 x 25) 2
6 0012 814806     WASHER (.344 x .688 x .065)

Stainless Steel
2

7 NSS     NOT SOLD SEPARATE   Left
Handle, Included in 877741A28

1

8 0000 877748T     CAP KIT Handle (Black) 1
9 0010 87775620       SCREW (M4 x 20) 1
10 0037 877750     EMBLEM Mercury 1
11 0010 4000353     SCREW (M8 x 25) 1
12 0012 814806     WASHER (.344 x .688 x .065)

Stainless Steel
1

13 0000 877752T01   COVER Side  (Chrome With
Gaskets)

2

14 0000 877724A02   MODULE ASSEMBLY Shift and
Throttle  Housing

2

NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
15 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

16 0087 899178T01   CAN PAD ASSEMBLY 1
17 0010 40088110   SCREW (M6 x 110) 2
18 NSS   NOT SOLD SEPARATE

BRACKET
1

19 0010 4008845   SCREW (M6 x 45) 2
20 0010 87775916   SCREW (M5 x 16) 4
21 0010 877754   SCREW (M4 x 20) 4
22 0000 56762   TIE STRAP (4.00 Inches) 1
23 0056 820386A79   PARTS BAG ASSEMBLY

Mounting
1

24 0010 877754     SCREW (M4 x 20) 4
25 0010 4008840     SCREW (M6 x 40) 4
26 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
27 0011 401386     NUT (M6) Stainless Steel 4
28 0091 88849025     WRENCH Allen (2.5 mm) 1
29 0091 88849050     WRENCH Allen (5.0 mm) 1



PAGE 51

16

20

21

25

52377

1

2

3

4

5

6

7

8

10

11

14 15

17

18

9

19

22

23

26

27

28

29

30

31

32 34

35

36
37

38

39

41

42

33

24

12

15

16

20

44

13

40

4345

46

47

48

Cat.# 90-8M0125569

Remote Control-DTS Shadow Mode w/CAN Pad (Design II)

Remote Control-DTS Shadow Mode w/CAN Pad (Design II)

v30422135 PARTS MANUAL



PAGE 52

Cat.# 90-8M0125569

Remote Control-DTS Shadow Mode w/CAN Pad (Design II)

Remote Control-DTS Shadow Mode w/CAN Pad (Design II)

v30422135 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 8M0079288 REMOTE CONTROL Triple -Shadow
Mode With Track Pad
(Chrome/Black)

1

- 0000 8M0096752 REMOTE CONTROL Triple -Shadow
Mode With Track Pad
(Chrome/Black)

1

- 0000 8M0079289 REMOTE CONTROL Quad -Shadow
Mode With Track Pad
(Chrome/Black)

1

- 0000 8M0096753 REMOTE CONTROL Quad -Shadow
Mode With Track Pad
(Chrome/Black)

1

1 0000 8M0080079   HANDLE ASSEMBLY ERC Dual
with Trim (Black/Chrome) Port
Includes Trim Switch Assembly

1

2 0010 58376     SCREW (.164-18 x .375) 1
3 0000 8M0080013     HANDLE COVER Port with Trim-

Chrome
1

4 0010 40011148     SCREW (M8 x 20) 1
5 0000 8M0080080   HANDLE ASSEMBLY ERC Dual

w/o Trim (Black/Chrome) STBD
1

6 0010 58376     SCREW (.164-18 x .375) 1
7 0010 40011148     SCREW (M8 x 20) 1
8 0000 8M0080021     HANDLE COVER Starboard w/o

Trim- Chrome
1

9 0087 8M0099025   ERC CAN PAD ASSEMBLY Triple 1
9 0087 8M0099026   ERC CAN PAD ASSEMBLY Quad 1
10 0000 8M0080082   COVER Dual (Black/Chrome) 1
11 0000 8M0080023   SIDE COVER Dual Port (Black) 1
12 0019 8M0069457   PLUG ERC Adjustment 4
13 0010 4001987   SCREW (M4 x 16) 4
14 0000 8M0080172   SIDE TRIM COVER Dual / Triple /

Quad ERC Port
1

15 0010 4008845   SCREW (M6 x 45) 2
16 0000 877724A02   MODULE ASSEMBLY Shift and

Throttle
2

NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
17 0037 8M6001063   DECAL M-ICON 1
18 0000 8M0080173   SIDE TRIM COVER Dual / Triple /

Quad  ERC STBD
1

19 0000 8M0080022   SIDE COVER Dual Starboard
(Black)

1

20 0010 40088110   SCREW (M6 x 110) 2
21 NSS   NOT SOLD SEPARATE   ERC

Mount Bracket
1

22 0000 8M0080020   BASE HOUSING ASSEMBLY Dual
ERC

1

23 0010 69570   SCREW (#10-16 x .750) 4
24 0027 8M0065047   GASKET Dual ERC Base 1
- 0087 19674A14   SWITCH/LANYARD KIT

Triple/Quad
1



PAGE 53

16

20

21

25

52377

1

2

3

4

5

6

7

8

10

11

14 15

17

18

9

19

22

23

26

27

28

29

30

31

32 34

35

36
37

38

39

41

42

33

24

12

15

16

20

44

13

40

4345

46

47

48

Cat.# 90-8M0125569

Remote Control-DTS Shadow Mode w/CAN Pad (Design II)

Remote Control-DTS Shadow Mode w/CAN Pad (Design II)

v30422135 PARTS MANUAL



PAGE 54

Cat.# 90-8M0125569

Remote Control-DTS Shadow Mode w/CAN Pad (Design II)

Remote Control-DTS Shadow Mode w/CAN Pad (Design II)

v30422135 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

25 0084 8M0080176     DIODE HARNESS ASSEMBLY
Triple/Quad ERC

1

26 0087 19674A07     SWITCH/LANYARD KIT 1
27 0010 18303       SCREW (.190-16 x 1.750)

Stainless Steel
2

28 0087 133982       SWITCH ASSEMBLY Stop 1
29 NSS       NOT SOLD SEPARATE   Switch

Plate
1

30 0012 879925       WASHER (52 mm) 1
31 0000 18321       CLAMP Mounting 1
32 0012 24676       WASHER (.200 x .440 x .032) 2
33 0011 68219       NUT (#10-32) Stainless Steel 4
34 0000 8M0032846       RETAINER Brass 1
35 0085 623594       INSULATOR (2.00 Inch) 1
36 0010 32866       SCREW (#10-32 x 2.00)

Stainless Steel
2

37 0000 15920Q54       LANYARD ASSEMBLY 1 [1]
38 0011 27164       NUT AND LOCKWASHER (#10-

32)
1

39 0010 24231       SCREW (#10-32 x .250) 1
40 0084 11149A3       CABLE ASSEMBLY 1
41 0054 816311T       TIE STRAP (8.00 Inches) 7
42 0000 79146       RETAINER 1
43 0056 8M0087765       DECAL Lanyard, White 1
44 0010 4008840   SCREW (M6 x 40) 4
45 0012 4002316   WASHER (6.60 X 17.0 X 1.5SS) 4
46 0011 401386   NUT (M6) Stainless Steel 4
47 0091 88849025   WRENCH Allen (2.5 mm) 1
48 0091 88849050   WRENCH Allen (5.0 mm) 1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 55

26056

34

35

36

37

38

39

40

1

11

9

10

10

18

17

14

15

15

12

13

16

19

27

28
29

30

20

21

22

23

24 25 26

31

32

33

7

7

8

85

3

4

9

9

2

6

Cat.# 90-8M0125569

Yacht Control-DTS Dual Shift/Throttle-Console w/CAN Pad

Yacht Control-DTS Dual Shift/Throttle-Console w/CAN Pad

v18690671 PARTS MANUAL



PAGE 56

Cat.# 90-8M0125569

Yacht Control-DTS Dual Shift/Throttle-Console w/CAN Pad

Yacht Control-DTS Dual Shift/Throttle-Console w/CAN Pad

v18690671 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 889231A01 YACHT CONTROL 1 Shift-Throttle/1
Shift-Throttle with Can Pad, Mercury

1

1 0000 877741A29   HANDLE ASSEMBLY Shift 1
2 0010 877756T10     SCREW (M4 x 10) 1
3 0000 899883T01     COVER Back 1
4 0000 877741A29   HANDLE ASSEMBLY Shift 1
5 0010 877756T10     SCREW (M4 x 10) 1
6 0000 899883T01     COVER Back 1
7 0000 899883T   COVER Front 2
8 0010 4000353   SCREW (M8 x 25) 2
9 0012 814806   WASHER (.344 x .688 x .065)

Stainless Steel
2

10 0010 877754   SCREW (M4 x 20) 4
11 0000 877752T01   COVER Side  (Chrome With

Gaskets)
2

12 0000 877724A02   MODULE ASSEMBLY Shift and
Throttle  Housing

2

NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
13 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

14 0087 899178T01   CAN PAD ASSEMBLY 1
15 0010 40088110   SCREW (M6 x 110) 2
16 NSS   NOT SOLD SEPARATE

BRACKET
1

17 0010 87775916   SCREW (M5 x 16) 4
18 0010 4008845   SCREW (M6 x 45) 2
19 0000 56762   TIE STRAP (4.00 Inches) 1
20 0087 19674Q2   SWITCH/LANYARD KIT 1
21 0010 18303     SCREW (.190-16 x 1.750)

Stainless Steel
2

22 0087 19674A1     SWITCH ASSEMBLY Lanyard 1
23 0000 813679     ADAPTER 1
24 0000 18321     CLAMP Mounting 1
25 0012 24676     WASHER (.200 x .440 x .032) 2
26 0011 68219     NUT (#10-32) Stainless Steel 4
27 0000 15920Q54     LANYARD ASSEMBLY 1 [1]
28 0010 32866     SCREW (#10-32 x 2.00) Stainless

Steel
2

29 0000 79146     RETAINER 1
30 0084 11149A3     CABLE ASSEMBLY 1
31 0054 816311T     TIE STRAP (8.00 Inches) 7
32 0010 24231     SCREW (#10-32 x .250) 1
33 0011 27164     NUT AND LOCKWASHER (#10-

32)
1

34 0056 820386A79   PARTS BAG ASSEMBLY
Mounting

1

35 0010 877754     SCREW (M4 x 20) 4
36 0010 4008840     SCREW (M6 x 40) 4



PAGE 57

26056

34

35

36

37

38

39

40

1

11

9

10

10

18

17

14

15

15

12

13

16

19

27

28
29

30

20

21

22

23

24 25 26

31

32

33

7

7

8

85

3

4

9

9

2

6

Cat.# 90-8M0125569

Yacht Control-DTS Dual Shift/Throttle-Console w/CAN Pad

Yacht Control-DTS Dual Shift/Throttle-Console w/CAN Pad

v18690671 PARTS MANUAL



PAGE 58

Cat.# 90-8M0125569

Yacht Control-DTS Dual Shift/Throttle-Console w/CAN Pad

Yacht Control-DTS Dual Shift/Throttle-Console w/CAN Pad

v18690671 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

37 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
38 0011 401386     NUT (M6) Stainless Steel 4
39 0091 88849025     WRENCH Allen (2.5 mm) 1
40 0091 88849050     WRENCH Allen (5.0 mm) 1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 59

24

25

26

27

16

17

18

19

20 21 22

23

28

29

30

31

32

33

34

35

36

26058

1

1

9

8

8

12

15

12

13

10 11

14

3

3

4

4

6

7

2

2

5

5

6

7

37

38

Cat.# 90-8M0125569

Yacht Control-DTS Dual Throttle

Yacht Control-DTS Dual Throttle

v18691456 PARTS MANUAL



PAGE 60

Cat.# 90-8M0125569

Yacht Control-DTS Dual Throttle

Yacht Control-DTS Dual Throttle

v18691456 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 889231A04 YACHT CONTROL DTS-Dual
Throttle

1

1 0000 877741A30   HANDLE ASSEMBLY Throttle 2
2 0010 877756T10     SCREW (M4 x 10) 1
3 0000 899883T01     COVER Back 1
4 0000 899883T   COVER Front 2
5 0010 4000353   SCREW (M8 x 25) 2
6 0012 814806   WASHER (.344 x .688 x .065)

Stainless Steel
2

7 0010 877754   SCREW (M4 x 20) 4
8 0000 877752T01   COVER Side  (Chrome With

Gaskets)
2

9 0000 877724A04   MODULE ASSEMBLY Throttle 2
NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
10 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

11 NSS   NOT SOLD SEPARATE   Console
Cover

1

12 0010 40088110   SCREW (M6 x 110) 2
13 NSS   NOT SOLD SEPARATE

BRACKET
1

14 0010 87775916   SCREW (M5 x 16) 4
15 0010 4008845   SCREW (M6 x 45) 2
16 0087 19674Q2   SWITCH/LANYARD KIT 1
17 0010 18303     SCREW (.190-16 x 1.750)

Stainless Steel
2

18 0087 19674A1     SWITCH ASSEMBLY Lanyard 1
19 0000 813679     ADAPTER 1
20 0000 18321     CLAMP Mounting 1
21 0012 24676     WASHER (.200 x .440 x .032) 2
22 0011 68219     NUT (#10-32) Stainless Steel 4
23 0000 15920Q54     LANYARD ASSEMBLY 1 [1]
24 0010 32866     SCREW (#10-32 x 2.00) Stainless

Steel
2

25 0000 79146     RETAINER 1
26 0084 11149A3     CABLE ASSEMBLY 1
27 0054 816311T     TIE STRAP (8.00 Inches) 7
28 0010 24231     SCREW (#10-32 x .250) 1
29 0011 27164     NUT AND LOCKWASHER (#10-

32)
1

30 0056 820386A79   PARTS BAG ASSEMBLY
Mounting

1

31 0010 877754     SCREW (M4 x 20) 4
32 0010 4008840     SCREW (M6 x 40) 4
33 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
34 0011 401386     NUT (M6) Stainless Steel 4
35 0091 88849025     WRENCH Allen (2.5 mm) 1
36 0091 88849050     WRENCH Allen (5.0 mm) 1



PAGE 61

24

25

26

27

16

17

18

19

20 21 22

23

28

29

30

31

32

33

34

35

36

26058

1

1

9

8

8

12

15

12

13

10 11

14

3

3

4

4

6

7

2

2

5

5

6

7

37

38

Cat.# 90-8M0125569

Yacht Control-DTS Dual Throttle

Yacht Control-DTS Dual Throttle

v18691456 PARTS MANUAL



PAGE 62

Cat.# 90-8M0125569

Yacht Control-DTS Dual Throttle

Yacht Control-DTS Dual Throttle

v18691456 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

37 0000 56762   TIE STRAP (4.00 Inches) 1
38 0084 891963A01   HARNESS ASSEMBLY Lever 2

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 63

31

32

33

34

35

36

37

26023

25
26

27

28

17

18

19

20

21 22 23

24

29

30

1

1

9

8

8

16

12

15

12

13

10

11

14

3

3

4

4

6

7

2

2

5

5

6

7

38

Cat.# 90-8M0125569

Yacht Control-DTS Dual Throttle, w/CAN Pad

Yacht Control-DTS Dual Throttle, w/CAN Pad

v18691142 PARTS MANUAL



PAGE 64

Cat.# 90-8M0125569

Yacht Control-DTS Dual Throttle, w/CAN Pad

Yacht Control-DTS Dual Throttle, w/CAN Pad

v18691142 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 889231A03 YACHT CONTROL DTS-Dual
Throttle with Can Pad

1

1 0000 877741A30   HANDLE ASSEMBLY Throttle 2
2 0010 877756T10     SCREW (M4 x 10) 1
3 0000 899883T01     COVER Back 1
4 0000 899883T   COVER Front 2
5 0010 4000353   SCREW (M8 x 25) 2
6 0012 814806   WASHER (.344 x .688 x .065)

Stainless Steel
2

7 0010 877754   SCREW (M4 x 20) 4
8 0000 877752T01   COVER Side  (Chrome With

Gaskets)
2

9 0000 877724A04   MODULE ASSEMBLY Throttle 2
NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
10 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

11 0087 899178T01   CAN PAD ASSEMBLY 1
12 0010 40088110   SCREW (M6 x 110) 2
13 NSS   NOT SOLD SEPARATE

BRACKET
1

14 0010 87775916   SCREW (M5 x 16) 4
15 0010 4008845   SCREW (M6 x 45) 2
16 0000 56762   TIE STRAP (4.00 Inches) 1
17 0087 19674Q2   SWITCH/LANYARD KIT 1
18 0010 18303     SCREW (.190-16 x 1.750)

Stainless Steel
2

19 0087 19674A1     SWITCH ASSEMBLY Lanyard 1
20 0000 813679     ADAPTER 1
21 0000 18321     CLAMP Mounting 1
22 0012 24676     WASHER (.200 x .440 x .032) 2
23 0011 68219     NUT (#10-32) Stainless Steel 4
24 0000 15920Q54     LANYARD ASSEMBLY 1 [1]
25 0010 32866     SCREW (#10-32 x 2.00) Stainless

Steel
2

26 0000 79146     RETAINER 1
27 0084 11149A3     CABLE ASSEMBLY 1
28 0054 816311T     TIE STRAP (8.00 Inches) 7
29 0010 24231     SCREW (#10-32 x .250) 1
30 0011 27164     NUT AND LOCKWASHER (#10-

32)
1

31 0056 820386A79   PARTS BAG ASSEMBLY
Mounting

1

32 0010 877754     SCREW (M4 x 20) 4
33 0010 4008840     SCREW (M6 x 40) 4
34 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
35 0011 401386     NUT (M6) Stainless Steel 4
36 0091 88849025     WRENCH Allen (2.5 mm) 1



PAGE 65

31

32

33

34

35

36

37

26023

25
26

27

28

17

18

19

20

21 22 23

24

29

30

1

1

9

8

8

16

12

15

12

13

10

11

14

3

3

4

4

6

7

2

2

5

5

6

7

38

Cat.# 90-8M0125569

Yacht Control-DTS Dual Throttle, w/CAN Pad

Yacht Control-DTS Dual Throttle, w/CAN Pad

v18691142 PARTS MANUAL



PAGE 66

Cat.# 90-8M0125569

Yacht Control-DTS Dual Throttle, w/CAN Pad

Yacht Control-DTS Dual Throttle, w/CAN Pad

v18691142 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

37 0091 88849050     WRENCH Allen (5.0 mm) 1
38 0084 891963A01   HARNESS ASSEMBLY Lever 2

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP



PAGE 67

26057

16

17

18

19

20

21

22

1

1

9

8

8

12

15

12

13

10
11

14

3

3

4

4

6

7

2

2

5

5

6

7

Cat.# 90-8M0125569

Yacht Control-DTS Dual Shift

Yacht Control-DTS Dual Shift

v18691761 PARTS MANUAL



PAGE 68

Cat.# 90-8M0125569

Yacht Control-DTS Dual Shift

Yacht Control-DTS Dual Shift

v18691761 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 889231A02 YACHT CONTROL DTS-Dual Shift,
SeaRay

1

- 0000 889231A05 YACHT CONTROL DTS-Dual Shift,
Mercury

1

1 0000 877741A29   HANDLE ASSEMBLY Shift 2
2 0010 877756T10     SCREW (M4 x 10) 1
3 0000 899883T01     COVER Back 1
4 0000 899883T   COVER Front 2
5 0010 4000353   SCREW (M8 x 25) 2
6 0012 814806   WASHER (.344 x .688 x .065)

Stainless Steel
2

7 0010 877754   SCREW (M4 x 20) 4
8 0000 877752T01   COVER Side  (Chrome With

Gaskets)
2

9 0000 877724A03   MODULE ASSEMBLY Shift 2
NS 0082 877736     SENSOR Throttle/Shift 1
NS 0023 877771     NYLINER Flanged 1
10 0000 877751T01   COVER Top  (Chrome With

Gaskets)
1

11 NSS   NOT SOLD SEPARATE   Console
Cover

1

12 0010 40088110   SCREW (M6 x 110) 2
13 NSS   NOT SOLD SEPARATE

BRACKET
1

14 0010 87775916   SCREW (M5 x 16) 4
15 0010 4008845   SCREW (M6 x 45) 2
16 0056 820386A79   PARTS BAG ASSEMBLY

Mounting
1

17 0010 877754     SCREW (M4 x 20) 4
18 0010 4008840     SCREW (M6 x 40) 4
19 0012 4002316     WASHER (6.60 X 17.0 X 1.5SS) 4
20 0011 401386     NUT (M6) Stainless Steel 4
21 0091 88849025     WRENCH Allen (2.5 mm) 1
22 0091 88849050     WRENCH Allen (5.0 mm) 1



PAGE 69

1

2

3

4

5

6

7

8

9

11

12

13
14

15

16

18

17

9

51704

10

Cat.# 90-8M0125569

Remote Control-DTS Sportfish

Remote Control-DTS Sportfish

v29797114 PARTS MANUAL



PAGE 70

Cat.# 90-8M0125569

Remote Control-DTS Sportfish

Remote Control-DTS Sportfish

v29797114 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 877775A26 REMOTE CONTROL Sportfish, ERC
(Chrome)  2007 DTS engines and
newer

1

1 0000 899883T   COVER Front 1
2 0010 4000357   SCREW (M8 x 45) 1
3 0012 814806   WASHER (.344 x .688 x .065)

Stainless Steel
1

4 0000 8M0077344   HANDLE Sportfish Remote Control 1
5 0010 40056105   SCREW (M5 x 10) 3
6 0000 8M0077317   BEZEL Sportfish Remote Control 1
7 0010 884543   SCREW (#12 x 1.25) 3
8 0010 4008860   SCREW (M6 x 60) 4
9 0010 863609   SCREW (M6 x 14) 4
10 NSS   NOT SOLD SEPARATE   Plate 1
11 NSS   NOT SOLD SEPARATE   Spacer 1
12 0000 877724A02   MODULE ASSEMBLY Shift and

Throttle
1

13 0010 4008845     SCREW (M6 x 45) 1
14 0012 29245     WASHER (.281 x .500 x .060)

Stainless Steel
1

15 0082 877736     SENSOR Throttle/Shift 1
16 0023 877771     NYLINER Flanged 1
17 NSS     NOT SOLD SEPARATE   Plate 1
18 0010 87775510     SCREW (M4 x 10) 2



PAGE 71

PARTS INDEX

PARTS MANUAL

Part No. Description Pg. Ref.no Part No. Description Pg. Ref.no
11149A2 CABLE ASSEMBLY (6.00 Inches) 16 30 11149A2 CABLE ASSEMBLY (6.00 Inches) 48 36
11149A3 CABLE ASSEMBLY 6 35 11149A3 CABLE ASSEMBLY 10 35
11149A3 CABLE ASSEMBLY 14 35 11149A3 CABLE ASSEMBLY 22 39
11149A3 CABLE ASSEMBLY 24 29 11149A3 CABLE ASSEMBLY 30 29
11149A3 CABLE ASSEMBLY 32 33 11149A3 CABLE ASSEMBLY 36 31
11149A3 CABLE ASSEMBLY 42 45 11149A3 CABLE ASSEMBLY 54 40
11149A3 CABLE ASSEMBLY 56 30 11149A3 CABLE ASSEMBLY 60 26
11149A3 CABLE ASSEMBLY 64 27 133982 SWITCH ASSEMBLY Stop 20 27
133982 SWITCH ASSEMBLY Stop 42 33 133982 SWITCH ASSEMBLY Stop 54 28
15920Q54 LANYARD ASSEMBLY 6 36 15920Q54 LANYARD ASSEMBLY 10 36
15920Q54 LANYARD ASSEMBLY 14 36 15920Q54 LANYARD ASSEMBLY 16 27
15920Q54 LANYARD ASSEMBLY 22 36 15920Q54 LANYARD ASSEMBLY 24 26
15920Q54 LANYARD ASSEMBLY 30 26 15920Q54 LANYARD ASSEMBLY 32 30
15920Q54 LANYARD ASSEMBLY 36 28 15920Q54 LANYARD ASSEMBLY 42 42
15920Q54 LANYARD ASSEMBLY 48 34 15920Q54 LANYARD ASSEMBLY 54 37
15920Q54 LANYARD ASSEMBLY 56 27 15920Q54 LANYARD ASSEMBLY 60 23
15920Q54 LANYARD ASSEMBLY 64 24 15920T54 LANYARD ASSEMBLY 6 36
15920T54 LANYARD ASSEMBLY 10 36 15920T54 LANYARD ASSEMBLY 14 36
15920T54 LANYARD ASSEMBLY 16 27 15920T54 LANYARD ASSEMBLY 24 26
15920T54 LANYARD ASSEMBLY 48 34 18303 SCREW (.190-16 x 1.750) Stainless Steel 6 26
18303 SCREW (.190-16 x 1.750) Stainless Steel 8 26 18303 SCREW (.190-16 x 1.750) Stainless Steel 12 26
18303 SCREW (.190-16 x 1.750) Stainless Steel 16 21 18303 SCREW (.190-16 x 1.750) Stainless Steel 20 26
18303 SCREW (.190-16 x 1.750) Stainless Steel 42 32 18303 SCREW (.190-16 x 1.750) Stainless Steel 54 27
18303 SCREW (.190-16 x 1.750) Stainless Steel 56 21 18303 SCREW (.190-16 x 1.750) Stainless Steel 60 17
18303 SCREW (.190-16 x 1.750) Stainless Steel 64 18 18321 CLAMP Mounting 6 29
18321 CLAMP Mounting 10 29 18321 CLAMP Mounting 12 29
18321 CLAMP Mounting 16 24 18321 CLAMP Mounting 20 30
18321 CLAMP Mounting 42 36 18321 CLAMP Mounting 46 31
18321 CLAMP Mounting 54 31 18321 CLAMP Mounting 56 24
18321 CLAMP Mounting 60 20 18321 CLAMP Mounting 64 21
19674A07 SWITCH/LANYARD KIT 20 25 19674A07 SWITCH/LANYARD KIT 42 31
19674A07 SWITCH/LANYARD KIT 54 26 19674A1 SWITCH ASSEMBLY Lanyard 6 27
19674A1 SWITCH ASSEMBLY Lanyard 8 27 19674A1 SWITCH ASSEMBLY Lanyard 12 27
19674A1 SWITCH ASSEMBLY Lanyard 16 22 19674A1 SWITCH ASSEMBLY Lanyard 56 22
19674A1 SWITCH ASSEMBLY Lanyard 60 18 19674A1 SWITCH ASSEMBLY Lanyard 64 19
19674A10 SWITCH ASSEMBLY Lanyard 46 29 19674A12 SWITCH/LANYARD KIT Dual 42 -
19674A14 SWITCH/LANYARD KIT Triple/Quad 52 - 19674Q2 SWITCH/LANYARD KIT 4 25
19674Q2 SWITCH/LANYARD KIT 8 25 19674Q2 SWITCH/LANYARD KIT 12 25
19674Q2 SWITCH/LANYARD KIT 16 20 19674Q2 SWITCH/LANYARD KIT 56 20
19674Q2 SWITCH/LANYARD KIT 60 16 19674Q2 SWITCH/LANYARD KIT 64 17
24231 SCREW (#10-32 x .250) 6 37 24231 SCREW (#10-32 x .250) 10 37
24231 SCREW (#10-32 x .250) 14 37 24231 SCREW (#10-32 x .250) 18 32
24231 SCREW (#10-32 x .250) 22 38 24231 SCREW (#10-32 x .250) 26 31
24231 SCREW (#10-32 x .250) 30 31 24231 SCREW (#10-32 x .250) 32 35
24231 SCREW (#10-32 x .250) 36 33 24231 SCREW (#10-32 x .250) 42 44
24231 SCREW (#10-32 x .250) 48 38 24231 SCREW (#10-32 x .250) 54 39
24231 SCREW (#10-32 x .250) 56 32 24231 SCREW (#10-32 x .250) 60 28
24231 SCREW (#10-32 x .250) 64 29 24676 WASHER (.200 x .440 x .032) 6 30
24676 WASHER (.200 x .440 x .032) 10 30 24676 WASHER (.200 x .440 x .032) 12 30
24676 WASHER (.200 x .440 x .032) 16 25 24676 WASHER (.200 x .440 x .032) 20 31
24676 WASHER (.200 x .440 x .032) 24 24 24676 WASHER (.200 x .440 x .032) 30 24
24676 WASHER (.200 x .440 x .032) 32 28 24676 WASHER (.200 x .440 x .032) 36 26
24676 WASHER (.200 x .440 x .032) 42 37 24676 WASHER (.200 x .440 x .032) 46 32
24676 WASHER (.200 x .440 x .032) 54 32 24676 WASHER (.200 x .440 x .032) 56 25
24676 WASHER (.200 x .440 x .032) 60 21 24676 WASHER (.200 x .440 x .032) 64 22
27164 NUT AND LOCKWASHER (#10-32) 6 38 27164 NUT AND LOCKWASHER (#10-32) 10 38
27164 NUT AND LOCKWASHER (#10-32) 14 38 27164 NUT AND LOCKWASHER (#10-32) 18 33
27164 NUT AND LOCKWASHER (#10-32) 22 37 27164 NUT AND LOCKWASHER (#10-32) 26 32
27164 NUT AND LOCKWASHER (#10-32) 30 32 27164 NUT AND LOCKWASHER (#10-32) 34 36
27164 NUT AND LOCKWASHER (#10-32) 36 34 27164 NUT AND LOCKWASHER (#10-32) 42 43
27164 NUT AND LOCKWASHER (#10-32) 48 39 27164 NUT AND LOCKWASHER (#10-32) 54 38



PAGE 72

PARTS INDEX

PARTS MANUAL

Part No. Description Pg. Ref.no Part No. Description Pg. Ref.no
27164 NUT AND LOCKWASHER (#10-32) 56 33 27164 NUT AND LOCKWASHER (#10-32) 60 29
27164 NUT AND LOCKWASHER (#10-32) 64 30 29245 WASHER (.281 x .500 x .060) Stainless Steel 4 12
29245 WASHER (.281 x .500 x .060) Stainless Steel 8 12 29245 WASHER (.281 x .500 x .060) Stainless Steel 12 12
29245 WASHER (.281 x .500 x .060) Stainless Steel 70 14 32866 SCREW (#10-32 x 2.00) Stainless Steel 6 33
32866 SCREW (#10-32 x 2.00) Stainless Steel 10 33 32866 SCREW (#10-32 x 2.00) Stainless Steel 14 33
32866 SCREW (#10-32 x 2.00) Stainless Steel 16 28 32866 SCREW (#10-32 x 2.00) Stainless Steel 22 35
32866 SCREW (#10-32 x 2.00) Stainless Steel 42 41 32866 SCREW (#10-32 x 2.00) Stainless Steel 48 35
32866 SCREW (#10-32 x 2.00) Stainless Steel 54 36 32866 SCREW (#10-32 x 2.00) Stainless Steel 56 28
32866 SCREW (#10-32 x 2.00) Stainless Steel 60 24 32866 SCREW (#10-32 x 2.00) Stainless Steel 64 25
4000353 SCREW (M8 x 25) 32 5 4000353 SCREW (M8 x 25) 32 11
4000353 SCREW (M8 x 25) 50 5 4000353 SCREW (M8 x 25) 50 11
4000353 SCREW (M8 x 25) 56 8 4000353 SCREW (M8 x 25) 60 5
4000353 SCREW (M8 x 25) 64 5 4000353 SCREW (M8 x 25) 68 5
4000357 SCREW (M8 x 45) 70 2 40011148 SCREW (M8 x 20) 20 5
40011148 SCREW (M8 x 20) 20 8 40011148 SCREW (M8 x 20) 40 5
40011148 SCREW (M8 x 20) 40 8 40011148 SCREW (M8 x 20) 40 12
40011148 SCREW (M8 x 20) 44 5 40011148 SCREW (M8 x 20) 44 8
40011148 SCREW (M8 x 20) 52 4 40011148 SCREW (M8 x 20) 52 7
4001987 SCREW (M4 x 16) 20 17 4001987 SCREW (M4 x 16) 40 18
4001987 SCREW (M4 x 16) 52 13 4002315 WASHER (6.60 X 12.5 X 1.5 mm -SS) 16 11
4002316 WASHER (6.60 X 17.0 X 1.5SS) 6 42 4002316 WASHER (6.60 X 17.0 X 1.5SS) 10 42
4002316 WASHER (6.60 X 17.0 X 1.5SS) 14 42 4002316 WASHER (6.60 X 17.0 X 1.5SS) 18 37
4002316 WASHER (6.60 X 17.0 X 1.5SS) 22 44 4002316 WASHER (6.60 X 17.0 X 1.5SS) 26 36
4002316 WASHER (6.60 X 17.0 X 1.5SS) 30 36 4002316 WASHER (6.60 X 17.0 X 1.5SS) 34 40
4002316 WASHER (6.60 X 17.0 X 1.5SS) 38 38 4002316 WASHER (6.60 X 17.0 X 1.5SS) 42 50
4002316 WASHER (6.60 X 17.0 X 1.5SS) 44 27 4002316 WASHER (6.60 X 17.0 X 1.5SS) 46 22
4002316 WASHER (6.60 X 17.0 X 1.5SS) 50 26 4002316 WASHER (6.60 X 17.0 X 1.5SS) 54 45
4002316 WASHER (6.60 X 17.0 X 1.5SS) 58 37 4002316 WASHER (6.60 X 17.0 X 1.5SS) 60 33
4002316 WASHER (6.60 X 17.0 X 1.5SS) 64 34 4002316 WASHER (6.60 X 17.0 X 1.5SS) 68 19
40056105 SCREW (M5 x 10) 70 5 40088110 SCREW (M6 x 110) 4 20
40088110 SCREW (M6 x 110) 8 20 40088110 SCREW (M6 x 110) 12 20
40088110 SCREW (M6 x 110) 24 14 40088110 SCREW (M6 x 110) 28 14
40088110 SCREW (M6 x 110) 32 17 40088110 SCREW (M6 x 110) 36 15
40088110 SCREW (M6 x 110) 40 25 40088110 SCREW (M6 x 110) 44 21
40088110 SCREW (M6 x 110) 46 14 40088110 SCREW (M6 x 110) 50 17
40088110 SCREW (M6 x 110) 52 20 40088110 SCREW (M6 x 110) 56 15
40088110 SCREW (M6 x 110) 60 12 40088110 SCREW (M6 x 110) 64 12
40088110 SCREW (M6 x 110) 68 12 4008840 SCREW (M6 x 40) 6 41
4008840 SCREW (M6 x 40) 10 41 4008840 SCREW (M6 x 40) 14 41
4008840 SCREW (M6 x 40) 18 36 4008840 SCREW (M6 x 40) 22 43
4008840 SCREW (M6 x 40) 26 35 4008840 SCREW (M6 x 40) 30 35
4008840 SCREW (M6 x 40) 34 39 4008840 SCREW (M6 x 40) 38 37
4008840 SCREW (M6 x 40) 42 49 4008840 SCREW (M6 x 40) 44 26
4008840 SCREW (M6 x 40) 46 21 4008840 SCREW (M6 x 40) 50 25
4008840 SCREW (M6 x 40) 54 44 4008840 SCREW (M6 x 40) 56 36
4008840 SCREW (M6 x 40) 60 32 4008840 SCREW (M6 x 40) 64 33
4008840 SCREW (M6 x 40) 68 18 4008845 SCREW (M6 x 45) 4 11
4008845 SCREW (M6 x 45) 8 11 4008845 SCREW (M6 x 45) 12 11
4008845 SCREW (M6 x 45) 16 10 4008845 SCREW (M6 x 45) 24 16
4008845 SCREW (M6 x 45) 28 16 4008845 SCREW (M6 x 45) 32 19
4008845 SCREW (M6 x 45) 36 17 4008845 SCREW (M6 x 45) 40 20
4008845 SCREW (M6 x 45) 44 16 4008845 SCREW (M6 x 45) 46 16
4008845 SCREW (M6 x 45) 50 19 4008845 SCREW (M6 x 45) 52 15
4008845 SCREW (M6 x 45) 56 18 4008845 SCREW (M6 x 45) 60 15
4008845 SCREW (M6 x 45) 64 15 4008845 SCREW (M6 x 45) 68 15
4008845 SCREW (M6 x 45) 70 13 4008860 SCREW (M6 x 60) 16 16
4008860 SCREW (M6 x 60) 20 20 4008860 SCREW (M6 x 60) 70 8
401386 NUT (M6) Stainless Steel 6 43 401386 NUT (M6) Stainless Steel 10 43
401386 NUT (M6) Stainless Steel 14 43 401386 NUT (M6) Stainless Steel 18 38
401386 NUT (M6) Stainless Steel 22 45 401386 NUT (M6) Stainless Steel 26 37
401386 NUT (M6) Stainless Steel 30 37 401386 NUT (M6) Stainless Steel 34 41



PAGE 73

PARTS INDEX

PARTS MANUAL

Part No. Description Pg. Ref.no Part No. Description Pg. Ref.no
401386 NUT (M6) Stainless Steel 38 39 401386 NUT (M6) Stainless Steel 42 51
401386 NUT (M6) Stainless Steel 44 28 401386 NUT (M6) Stainless Steel 46 23
401386 NUT (M6) Stainless Steel 50 27 401386 NUT (M6) Stainless Steel 54 46
401386 NUT (M6) Stainless Steel 58 38 401386 NUT (M6) Stainless Steel 60 34
401386 NUT (M6) Stainless Steel 64 35 401386 NUT (M6) Stainless Steel 68 20
56762 TIE STRAP (4.00 Inches) 6 46 56762 TIE STRAP (4.00 Inches) 10 46
56762 TIE STRAP (4.00 Inches) 14 46 56762 TIE STRAP (4.00 Inches) 26 40
56762 TIE STRAP (4.00 Inches) 30 40 56762 TIE STRAP (4.00 Inches) 32 22
56762 TIE STRAP (4.00 Inches) 36 20 56762 TIE STRAP (4.00 Inches) 46 26
56762 TIE STRAP (4.00 Inches) 50 22 56762 TIE STRAP (4.00 Inches) 56 19
56762 TIE STRAP (4.00 Inches) 62 37 56762 TIE STRAP (4.00 Inches) 64 16
58376 SCREW (.164-18 x .375) 20 3 58376 SCREW (.164-18 x .375) 20 7
58376 SCREW (.164-18 x .375) 40 3 58376 SCREW (.164-18 x .375) 40 7
58376 SCREW (.164-18 x .375) 40 13 58376 SCREW (.164-18 x .375) 44 3
58376 SCREW (.164-18 x .375) 52 2 58376 SCREW (.164-18 x .375) 52 6
623594 INSULATOR (2.00 Inch) 22 34 623594 INSULATOR (2.00 Inch) 42 40
623594 INSULATOR (2.00 Inch) 54 35 68219 NUT (#10-32) Stainless Steel 6 31
68219 NUT (#10-32) Stainless Steel 10 31 68219 NUT (#10-32) Stainless Steel 14 31
68219 NUT (#10-32) Stainless Steel 16 26 68219 NUT (#10-32) Stainless Steel 22 32
68219 NUT (#10-32) Stainless Steel 24 25 68219 NUT (#10-32) Stainless Steel 30 25
68219 NUT (#10-32) Stainless Steel 32 29 68219 NUT (#10-32) Stainless Steel 36 27
68219 NUT (#10-32) Stainless Steel 42 38 68219 NUT (#10-32) Stainless Steel 48 33
68219 NUT (#10-32) Stainless Steel 54 33 68219 NUT (#10-32) Stainless Steel 56 26
68219 NUT (#10-32) Stainless Steel 60 22 68219 NUT (#10-32) Stainless Steel 64 23
69570 SCREW (#10-16 x .750) 20 23 69570 SCREW (#10-16 x .750) 42 29
69570 SCREW (#10-16 x .750) 44 25 69570 SCREW (#10-16 x .750) 52 23
79146 RETAINER 6 34 79146 RETAINER 10 34
79146 RETAINER 14 34 79146 RETAINER 16 29
79146 RETAINER 22 41 79146 RETAINER 24 28
79146 RETAINER 30 28 79146 RETAINER 32 32
79146 RETAINER 36 30 79146 RETAINER 42 47
79146 RETAINER 54 42 79146 RETAINER 56 29
79146 RETAINER 60 25 79146 RETAINER 64 26
813523 SCREW (#10-16 x 2.25) 24 20 813523 SCREW (#10-16 x 2.25) 28 20
813523 SCREW (#10-16 x 2.25) 32 24 813523 SCREW (#10-16 x 2.25) 36 22
813523 SCREW (#10-16 x 2.25) 46 28 813679 ADAPTER   Switch Assembly 6 28
813679 ADAPTER   Switch Assembly 8 28 813679 ADAPTER   Switch Assembly 12 28
813679 ADAPTER 16 23 813679 ADAPTER   Switch Assembly 46 30
813679 ADAPTER 56 23 813679 ADAPTER 60 19
813679 ADAPTER 64 20 814254 CLAMP Mounting 24 23
814254 CLAMP Mounting 28 23 814254 CLAMP Mounting 32 27
814254 CLAMP Mounting 36 25 814324A1 SWITCH ASSEMBLY Lanyard 24 21
814324A1 SWITCH ASSEMBLY Lanyard 28 21 814324A1 SWITCH ASSEMBLY Lanyard 32 25
814324A1 SWITCH ASSEMBLY Lanyard 36 23 814324A2 SWITCH/LANYARD KIT Stop - Dual 24 19
814324A2 SWITCH/LANYARD KIT Stop - Dual 28 19 814324A2 SWITCH/LANYARD KIT Stop - Dual 32 23
814324A2 SWITCH/LANYARD KIT Stop - Dual 36 21 814762 SCREW (#10-32 x 2.50) 24 27
814762 SCREW (#10-32 x 2.50) 30 27 814762 SCREW (#10-32 x 2.50) 32 31
814762 SCREW (#10-32 x 2.50) 36 29 814806 WASHER (.344 x .688 x .065) Stainless Steel 32 6
814806 WASHER (.344 x .688 x .065) Stainless Steel 32 12 814806 WASHER (.344 x .688 x .065) Stainless Steel 50 6
814806 WASHER (.344 x .688 x .065) Stainless Steel 50 12 814806 WASHER (.344 x .688 x .065) Stainless Steel 56 9
814806 WASHER (.344 x .688 x .065) Stainless Steel 60 6 814806 WASHER (.344 x .688 x .065) Stainless Steel 64 6
814806 WASHER (.344 x .688 x .065) Stainless Steel 68 6 814806 WASHER (.344 x .688 x .065) Stainless Steel 70 3
814820 ADAPTER   Switch Assembly 24 22 814820 ADAPTER   Switch Assembly 28 22
814820 ADAPTER 32 26 814820 ADAPTER   Switch Assembly 36 24
816311T TIE STRAP (8.00 Inches) 6 32 816311T TIE STRAP (8.00 Inches) 10 32
816311T TIE STRAP (8.00 Inches) 14 32 816311T TIE STRAP (8.00 Inches) 16 31
816311T TIE STRAP (8.00 Inches) 18 41 816311T TIE STRAP (8.00 Inches) 22 40
816311T TIE STRAP (8.00 Inches) 24 30 816311T TIE STRAP (8.00 Inches) 30 30
816311T TIE STRAP (8.00 Inches) 32 34 816311T TIE STRAP (8.00 Inches) 36 32
816311T TIE STRAP (8.00 Inches) 42 46 816311T TIE STRAP (8.00 Inches) 48 37
816311T TIE STRAP (8.00 Inches) 54 41 816311T TIE STRAP (8.00 Inches) 56 31



PAGE 74

PARTS INDEX

PARTS MANUAL

Part No. Description Pg. Ref.no Part No. Description Pg. Ref.no
816311T TIE STRAP (8.00 Inches) 60 27 816311T TIE STRAP (8.00 Inches) 64 28
820386A79 PARTS BAG ASSEMBLY   Mounting 6 39 820386A79 PARTS BAG ASSEMBLY   Mounting 10 39
820386A79 PARTS BAG ASSEMBLY   Mounting 14 39 820386A79 PARTS BAG ASSEMBLY   Mounting 18 34
820386A79 PARTS BAG ASSEMBLY   Mounting 26 33 820386A79 PARTS BAG ASSEMBLY   Mounting 30 33
820386A79 PARTS BAG ASSEMBLY   Mounting 34 37 820386A79 PARTS BAG ASSEMBLY   Mounting 36 35
820386A79 PARTS BAG ASSEMBLY   Mounting 46 19 820386A79 PARTS BAG ASSEMBLY   Mounting 50 23
820386A79 PARTS BAG ASSEMBLY   Mounting 56 34 820386A79 PARTS BAG ASSEMBLY   Mounting 60 30
820386A79 PARTS BAG ASSEMBLY   Mounting 64 31 820386A79 PARTS BAG ASSEMBLY   Mounting 68 16
863609 SCREW (M6 x 14) 70 9 877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 4 10
877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 8 10 877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 12 10
877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 16 8 877724A02 MODULE ASSEMBLY Shift and Throttle 20 19
877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 24 11 877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 28 11
877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 32 14 877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 36 12
877724A02 MODULE ASSEMBLY Shift and Throttle 40 21 877724A02 MODULE ASSEMBLY Shift and Throttle 44 17
877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 46 11 877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 50 14
877724A02 MODULE ASSEMBLY Shift and Throttle 52 16 877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 56 12
877724A02 MODULE ASSEMBLY Shift and Throttle 70 12 877724A03 MODULE ASSEMBLY Shift 68 9
877724A04 MODULE ASSEMBLY Throttle 60 9 877724A04 MODULE ASSEMBLY Throttle 64 9
877736 SENSOR Throttle/Shift 4 13 877736 SENSOR Throttle/Shift 8 13
877736 SENSOR Throttle/Shift 12 13 877736 SENSOR Throttle/Shift 16 12
877736 SENSOR Throttle/Shift 20 NS 877736 SENSOR Throttle/Shift 28 NS
877736 SENSOR Throttle/Shift 32 NS 877736 SENSOR Throttle/Shift 36 NS
877736 SENSOR Throttle/Shift 40 NS 877736 SENSOR Throttle/Shift 44 NS
877736 SENSOR Throttle/Shift 46 NS 877736 SENSOR Throttle/Shift 50 NS
877736 SENSOR Throttle/Shift 52 NS 877736 SENSOR Throttle/Shift 56 NS
877736 SENSOR Throttle/Shift 60 NS 877736 SENSOR Throttle/Shift 64 NS
877736 SENSOR Throttle/Shift 68 NS 877736 SENSOR Throttle/Shift 70 15
877741A05 HANDLE ASSEMBLY Left-Single, Chrome 4 1 877741A06 HANDLE ASSEMBLY Left-Single, Black 4 1
877741A07 HANDLE ASSEMBLY Dual-Left, Chrome 24 1 877741A08 HANDLE ASSEMBLY Dual-Left, Black 24 1
877741A13 HANDLE ASSEMBLY Left, With Trim, Chrome 8 1 877741A13 HANDLE ASSEMBLY Left, With Trim, Chrome 16 1
877741A14 HANDLE ASSEMBLY Left, With Trim, Black 8 1 877741A14 HANDLE ASSEMBLY Left, With Trim, Black 16 1
877741A15 HANDLE ASSEMBLY Left, With Trim, Chrome 28 1 877741A16 HANDLE ASSEMBLY Left, With Trim, Black 28 1
877741A18 HANDLE ASSEMBLY Left, Chrome 46 1 877741A23 HANDLE ASSEMBLY Left Single With Trim,

Chrome
8 1

877741A23 HANDLE ASSEMBLY Left Single With Trim,
Chrome

12 1 877741A23 HANDLE ASSEMBLY Left Single With Trim,
Chrome

16 1

877741A24 HANDLE ASSEMBLY Left Single WithTrim, Black 8 1 877741A24 HANDLE ASSEMBLY Left Single WithTrim, Black 12 1
877741A24 HANDLE ASSEMBLY Left Single WithTrim, Black 16 1 877741A25 HANDLE ASSEMBLY Dual - Left And Right - With

Trim - Chrome  Handle Assembly contains both
handles.

28 1

877741A25 HANDLE ASSEMBLY Dual - Left And Right - With
Trim - Chrome

32 1 877741A26 HANDLE ASSEMBLY Dual - Left And Right - With
Trim - Black  Handle Assembly contains both
handles.

28 1

877741A28 HANDLE ASSEMBLY Triple - Left And Right -
Chrome

46 1 877741A28 HANDLE ASSEMBLY Triple - Left And Right -
Chrome

50 1

877741A29 HANDLE ASSEMBLY Shift 56 1 877741A29 HANDLE ASSEMBLY Shift 56 4
877741A29 HANDLE ASSEMBLY Shift 68 1 877741A30 HANDLE ASSEMBLY Throttle 60 1
877741A30 HANDLE ASSEMBLY Throttle 64 1 877742A03 HANDLE ASSEMBLY Dual-Right (Chrome) 24 5
877742A04 HANDLE ASSEMBLY Dual-Right (Black) 24 5 877742A07 HANDLE ASSEMBLY Right-Without Trim, Chrome 28 5
877742A07 HANDLE ASSEMBLY Right-Without Trim, Chrome 36 6 877742A07 HANDLE ASSEMBLY Right-Without Trim, Chrome 46 5
877742A08 HANDLE ASSEMBLY Right-Without Trim, Black 28 5 877745T01 KEYPAD ASSEMBLY 24 13
877746T CAP KIT Handle (Black) 4 5 877746T CAP KIT Handle (Black) 8 5
877746T CAP KIT Handle (Black) 12 5 877746T CAP KIT Handle (Black) 24 3
877746T CAP KIT Handle (Black) 28 3 877746T CAP KIT Handle (Black) 32 2
877746T CAP KIT Handle (Black) 36 2 877746T CAP KIT Handle (Black) 46 3
877746T CAP KIT Handle (Black) 50 2 877747T01 CAP KIT Handle (Chrome) 4 2
877747T01 CAP KIT Handle (Chrome) 8 2 877747T01 CAP KIT Handle (Chrome) 12 2
877747T01 CAP KIT Handle (Chrome) 16 2 877747T02 CAP KIT Handle (Black) 4 2
877747T02 CAP KIT Handle (Black) 8 2 877747T02 CAP KIT Handle (Black) 12 2
877747T02 CAP KIT Handle (Black) 16 2 877748T CAP KIT Handle (Black) 24 6
877748T CAP KIT Handle (Black) 28 6 877748T CAP KIT Handle (Black) 32 8
877748T CAP KIT Handle (Black) 36 7 877748T CAP KIT Handle (Black) 46 6
877748T CAP KIT Handle (Black) 50 8 877750 EMBLEM Mercury 4 7



PAGE 75

PARTS INDEX

PARTS MANUAL

Part No. Description Pg. Ref.no Part No. Description Pg. Ref.no
877750 EMBLEM Mercury 8 7 877750 EMBLEM Mercury 12 7
877750 EMBLEM Mercury 16 4 877750 EMBLEM Mercury 24 8
877750 EMBLEM Mercury 28 8 877750 EMBLEM Mercury 32 4
877750 EMBLEM Mercury 32 10 877750 EMBLEM Mercury 36 4
877750 EMBLEM Mercury 36 9 877750 EMBLEM Mercury 46 8
877750 EMBLEM Mercury 50 4 877750 EMBLEM Mercury 50 10
877751T01 COVER Top  (Chrome With Gaskets) 4 17 877751T01 COVER Top  (Chrome With Gaskets) 8 17
877751T01 COVER Top  (Chrome With Gaskets) 12 17 877751T01 COVER Top  (Chrome With Gaskets) 24 12
877751T01 COVER Top  (Chrome With Gaskets) 28 12 877751T01 COVER Top  (Chrome With Gaskets) 32 15
877751T01 COVER Top  (Chrome With Gaskets) 36 13 877751T01 COVER Top  (Chrome With Gaskets) 46 12
877751T01 COVER Top  (Chrome With Gaskets) 50 15 877751T01 COVER Top  (Chrome With Gaskets) 56 13
877751T01 COVER Top  (Chrome With Gaskets) 60 10 877751T01 COVER Top  (Chrome With Gaskets) 64 10
877751T01 COVER Top  (Chrome With Gaskets) 68 10 8777521 COVER Side (Chrome) 16 6
877752T01 COVER Side  (Chrome With Gaskets) 4 9 877752T01 COVER Side  (Chrome With Gaskets) 8 9
877752T01 COVER Side  (Chrome With Gaskets) 12 9 877752T01 COVER Side  (Chrome With Gaskets) 24 10
877752T01 COVER Side  (Chrome With Gaskets) 28 10 877752T01 COVER Side  (Chrome With Gaskets) 32 13
877752T01 COVER Side  (Chrome With Gaskets) 36 11 877752T01 COVER Side  (Chrome With Gaskets) 46 10
877752T01 COVER Side  (Chrome With Gaskets) 50 13 877752T01 COVER Side  (Chrome With Gaskets) 56 11
877752T01 COVER Side  (Chrome With Gaskets) 60 8 877752T01 COVER Side  (Chrome With Gaskets) 64 8
877752T01 COVER Side  (Chrome With Gaskets) 68 8 877753T01 COVER Side  (Chrome With Gaskets) 4 19
877753T01 COVER Side  (Chrome With Gaskets) 8 19 877753T01 COVER Side  (Chrome With Gaskets) 12 19
877754 SCREW (M4 x 20) 4 24 877754 SCREW (M4 x 20) 6 40
877754 SCREW (M4 x 20) 8 24 877754 SCREW (M4 x 20) 10 40
877754 SCREW (M4 x 20) 12 24 877754 SCREW (M4 x 20) 14 40
877754 SCREW (M4 x 20) 16 7 877754 SCREW (M4 x 20) 18 35
877754 SCREW (M4 x 20) 24 18 877754 SCREW (M4 x 20) 26 34
877754 SCREW (M4 x 20) 28 18 877754 SCREW (M4 x 20) 30 34
877754 SCREW (M4 x 20) 32 21 877754 SCREW (M4 x 20) 34 38
877754 SCREW (M4 x 20) 36 19 877754 SCREW (M4 x 20) 36 36
877754 SCREW (M4 x 20) 46 18 877754 SCREW (M4 x 20) 46 20
877754 SCREW (M4 x 20) 50 21 877754 SCREW (M4 x 20) 50 24
877754 SCREW (M4 x 20) 56 10 877754 SCREW (M4 x 20) 56 35
877754 SCREW (M4 x 20) 60 7 877754 SCREW (M4 x 20) 60 31
877754 SCREW (M4 x 20) 64 7 877754 SCREW (M4 x 20) 64 32
877754 SCREW (M4 x 20) 68 7 877754 SCREW (M4 x 20) 68 17
87775510 SCREW (M4 x 10) 4 16 87775510 SCREW (M4 x 10) 8 16
87775510 SCREW (M4 x 10) 12 16 87775510 SCREW (M4 x 10) 16 15
87775510 SCREW (M4 x 10) 70 18 87775620 SCREW (M4 x 20) 4 6
87775620 SCREW (M4 x 20) 8 6 87775620 SCREW (M4 x 20) 12 6
87775620 SCREW (M4 x 20) 24 4 87775620 SCREW (M4 x 20) 24 7
87775620 SCREW (M4 x 20) 28 4 87775620 SCREW (M4 x 20) 28 7
87775620 SCREW (M4 x 20) 32 3 87775620 SCREW (M4 x 20) 32 9
87775620 SCREW (M4 x 20) 36 3 87775620 SCREW (M4 x 20) 36 8
87775620 SCREW (M4 x 20) 46 4 87775620 SCREW (M4 x 20) 46 7
87775620 SCREW (M4 x 20) 50 3 87775620 SCREW (M4 x 20) 50 9
87775640 SCREW (M4 x 40) 4 3 87775640 SCREW (M4 x 40) 8 3
87775640 SCREW (M4 x 40) 12 3 87775640 SCREW (M4 x 40) 16 3
877756T10 SCREW (M4 x 10) 56 2 877756T10 SCREW (M4 x 10) 56 5
877756T10 SCREW (M4 x 10) 60 2 877756T10 SCREW (M4 x 10) 64 2
877756T10 SCREW (M4 x 10) 68 2 87775916 SCREW (M5 x 16) 4 23
87775916 SCREW (M5 x 16) 8 23 87775916 SCREW (M5 x 16) 12 23
87775916 SCREW (M5 x 16) 24 17 87775916 SCREW (M5 x 16) 28 17
87775916 SCREW (M5 x 16) 32 20 87775916 SCREW (M5 x 16) 36 18
87775916 SCREW (M5 x 16) 46 17 87775916 SCREW (M5 x 16) 50 20
87775916 SCREW (M5 x 16) 56 17 87775916 SCREW (M5 x 16) 60 14
87775916 SCREW (M5 x 16) 64 14 87775916 SCREW (M5 x 16) 68 14
87776030 SCREW (M8 x 30) 4 8 87776030 SCREW (M8 x 30) 8 8
87776030 SCREW (M8 x 30) 12 8 87776030 SCREW (M8 x 30) 16 5
87776030 SCREW (M8 x 30) 24 9 87776030 SCREW (M8 x 30) 28 9
87776030 SCREW (M8 x 30) 36 5 87776030 SCREW (M8 x 30) 36 10
87776030 SCREW (M8 x 30) 46 9 877771 NYLINER Flanged 4 14



PAGE 76

PARTS INDEX

PARTS MANUAL

Part No. Description Pg. Ref.no Part No. Description Pg. Ref.no
877771 NYLINER Flanged 8 14 877771 NYLINER Flanged 12 14
877771 NYLINER Flanged 16 13 877771 NYLINER Flanged 20 NS
877771 NYLINER Flanged 28 NS 877771 NYLINER Flanged 32 NS
877771 NYLINER Flanged 36 NS 877771 NYLINER Flanged 40 NS
877771 NYLINER Flanged 44 NS 877771 NYLINER Flanged 46 NS
877771 NYLINER Flanged 50 NS 877771 NYLINER Flanged 52 NS
877771 NYLINER Flanged 56 NS 877771 NYLINER Flanged 60 NS
877771 NYLINER Flanged 64 NS 877771 NYLINER Flanged 68 NS
877771 NYLINER Flanged 70 16 877775A07 REMOTE CONTROL Dual Handle-Console

(Chrome)
28 -

877775A08 REMOTE CONTROL Single Handle-Console
(Chrome)

8 - 877775A09 REMOTE CONTROL Dual Handle-Console Without
Trim (Chrome)

28 -

877775A1 REMOTE CONTROL Dual Handle-Console
(Chrome)

24 - 877775A10 REMOTE CONTROL Single Handle-Console
Without Trim (Chrome)

8 -

877775A11 REMOTE CONTROL Dual-Handle-Console (Black) 28 - 877775A12 REMOTE CONTROL Single Handle-Console (Black) 8 -
877775A15 REMOTE CONTROL Triple Handle-Console

(Chrome)
46 - 877775A17 REMOTE CONTROL Triple Handle-Console Without

Trim (Chrome)
46 -

877775A19 REMOTE CONTROL Dual Handle-Console with
CAN  Pad (Chrome)

32 - 877775A2 REMOTE CONTROL Single Handle, Console
(Chrome)  2003 and 2004 OptiMax 225 DTS
Outboards and 8.1L/496 Mag MerCruiser DTS
sterndrive engine

4 -

877775A20 REMOTE CONTROL Dual Handle-Console with
Can Pad, Non Trim (Chrome)

36 - 877775A21 REMOTE CONTROL Triple/Quad Shadow Mode
With Track Pad

50 -

877775A22 REMOTE CONTROL Single, Black Wide Body with
CAN Pad  GEN I and Newer

12 - 877775A23 REMOTE CONTROL Single, Chrome Wide Body
with CAN Pad  GEN I and Newer

12 -

877775A25 REMOTE CONTROL Single, Chrome Wide Body,
No Trim  GEN I and Newer

12 - 877775A26 REMOTE CONTROL Sportfish, ERC (Chrome)
2007 DTS engines and newer

70 -

877775A3 REMOTE CONTROL Dual Handle-Console Without
Trim (Chrome)

24 - 877775A4 REMOTE CONTROL Single Handle, Console
Without Trim (Chrome)  2003 and 2004 OptiMax 225
DTS Outboards and 8.1L/496 Mag MerCruiser DTS
sterndrive engine

4 -

877775A5 REMOTE CONTROL Dual Handle-Console (Black) 24 - 877775A6 REMOTE CONTROL Single Handle, Console
(Black)  2003 and 2004 OptiMax 225 DTS
Outboards and 8.1L/496 Mag MerCruiser DTS
sterndrive engine

4 -

879925 WASHER (52 mm) 20 29 879925 WASHER (52 mm) 42 35
879925 WASHER (52 mm) 54 30 881192T01 KEYPAD ASSEMBLY 4 18
881706 SPACER 4 21 881706 SPACER 8 21
881706 SPACER 12 21 883131A02 HANDLE ASSEMBLY Left - No Trim - Chrome 4 4
883131A02 HANDLE ASSEMBLY Left - No Trim - Chrome 24 2 883131A05 HANDLE ASSEMBLY Left - No Trim - Chrome 8 4
883131A05 HANDLE ASSEMBLY Left - No Trim - Chrome 12 4 883131A05 HANDLE ASSEMBLY Left - No Trim - Chrome 28 2
883131A05 HANDLE ASSEMBLY Left - No Trim - Chrome 36 1 883131A05 HANDLE ASSEMBLY Left - No Trim - Chrome 46 2
884543 SCREW (#12 x 1.25) 70 7 88849025 WRENCH Allen (2.5 mm) 6 44
88849025 WRENCH Allen (2.5 mm) 10 44 88849025 WRENCH Allen (2.5 mm) 14 44
88849025 WRENCH Allen (2.5 mm) 18 39 88849025 WRENCH Allen (2.5 mm) 22 46
88849025 WRENCH Allen (2.5 mm) 26 38 88849025 WRENCH Allen (2.5 mm) 30 38
88849025 WRENCH Allen (2.5 mm) 34 42 88849025 WRENCH Allen (2.5 mm) 38 40
88849025 WRENCH Allen (2.5 mm) 42 52 88849025 WRENCH Allen (2.5 mm) 44 29
88849025 WRENCH Allen (2.5 mm) 46 24 88849025 WRENCH Allen (2.5 mm) 50 28
88849025 WRENCH Allen (2.5 mm) 54 47 88849025 WRENCH Allen (2.5 mm) 58 39
88849025 WRENCH Allen (2.5 mm) 60 35 88849025 WRENCH Allen (2.5 mm) 64 36
88849025 WRENCH Allen (2.5 mm) 68 21 88849050 WRENCH Allen (5.0 mm) 6 45
88849050 WRENCH Allen (5.0 mm) 10 45 88849050 WRENCH Allen (5.0 mm) 14 45
88849050 WRENCH Allen (5.0 mm) 18 40 88849050 WRENCH Allen (5.0 mm) 22 47
88849050 WRENCH Allen (5.0 mm) 26 39 88849050 WRENCH Allen (5.0 mm) 30 39
88849050 WRENCH Allen (5.0 mm) 34 43 88849050 WRENCH Allen (5.0 mm) 38 41
88849050 WRENCH Allen (5.0 mm) 42 53 88849050 WRENCH Allen (5.0 mm) 44 30
88849050 WRENCH Allen (5.0 mm) 46 25 88849050 WRENCH Allen (5.0 mm) 50 29
88849050 WRENCH Allen (5.0 mm) 54 48 88849050 WRENCH Allen (5.0 mm) 58 40
88849050 WRENCH Allen (5.0 mm) 60 36 88849050 WRENCH Allen (5.0 mm) 66 37
88849050 WRENCH Allen (5.0 mm) 68 22 889231A01 YACHT CONTROL 1 Shift-Throttle/1 Shift-Throttle

with Can Pad, Mercury
56 -

889231A02 YACHT CONTROL DTS-Dual Shift, SeaRay 68 - 889231A03 YACHT CONTROL DTS-Dual Throttle with Can Pad 64 -
889231A04 YACHT CONTROL DTS-Dual Throttle 60 - 889231A05 YACHT CONTROL DTS-Dual Shift, Mercury 68 -
891963A01 HARNESS ASSEMBLY Lever 62 38 891963A01 HARNESS ASSEMBLY Lever 66 38
892955A02 DTS COMMAND MODULE HARNESS ASSEMBLY

Single Console
10 - 892955A02 DTS COMMAND MODULE HARNESS ASSEMBLY

Single Console
14 -

893402T01 KEYPAD ASSEMBLY Dual 28 13 895725A04 LANYARD KIT - Triple Stop 46 27



PAGE 77

PARTS INDEX

PARTS MANUAL

Part No. Description Pg. Ref.no Part No. Description Pg. Ref.no
895912T KEYPAD ASSEMBLY 46 13 895913T KEYPAD ASSEMBLY Single 8 18
896372A01 HARNESS ASSEMBLY Slim Binnacle 18 NS 896377A01 HARNESS ASSEMBLY Shadow Command Module 48 -
896609A01 REMOTE CONTROL Single/Console (Chrome) 16 - 896609A02 REMOTE CONTROL Single/Console (Black) 16 -
896610A03 COVER ASSEMBLY Top (With Gasket) 16 18 896611T01 KEYPAD ASSEMBLY 16 19
899178T01 CAN PAD ASSEMBLY 12 18 899178T01 CAN PAD ASSEMBLY 32 16
899178T01 CAN PAD ASSEMBLY 36 14 899178T01 CAN PAD ASSEMBLY 50 16
899178T01 CAN PAD ASSEMBLY 56 14 899178T01 CAN PAD ASSEMBLY 64 11
899883T COVER Front 56 7 899883T COVER Front 60 4
899883T COVER Front 64 4 899883T COVER Front 68 4
899883T COVER Front 70 1 899883T01 COVER Back 56 3
899883T01 COVER Back 56 6 899883T01 COVER Back 60 3
899883T01 COVER Back 64 3 899883T01 COVER Back 68 3
8M0032846 RETAINER Brass 22 33 8M0032846 RETAINER Brass 42 39
8M0032846 RETAINER Brass 54 34 8M0065047 GASKET Dual ERC Base 42 28
8M0065047 GASKET Dual ERC Base 44 24 8M0065047 GASKET Dual ERC Base 52 24
8M0069457 PLUG ERC Adjustment 20 16 8M0069457 PLUG ERC Adjustment 40 17
8M0069457 PLUG ERC Adjustment 44 13 8M0069457 PLUG ERC Adjustment 52 12
8M0070490 GASKET Slim ERC Housing 20 24 8M0077247 DTS HANDLE COVER AND DECAL KIT 24 8
8M0077247 DTS HANDLE COVER AND DECAL KIT 28 8 8M0077247 DTS HANDLE COVER AND DECAL KIT 32 4
8M0077247 DTS HANDLE COVER AND DECAL KIT 46 - 8M0077247 DTS HANDLE COVER AND DECAL KIT 50 4
8M0077317 BEZEL Sportfish Remote Control 70 6 8M0077344 HANDLE Sportfish Remote Control 70 4
8M0079286 REMOTE CONTROL Dual Handle-Console with

Can Pad, Non Trim (Chrome/Black)
40 - 8M0079287 REMOTE CONTROL Dual Handle-Console with

CAN  Pad (Chrome/Black)
40 -

8M0079288 REMOTE CONTROL Triple -Shadow Mode With
Track Pad (Chrome/Black)

52 - 8M0079289 REMOTE CONTROL Quad -Shadow Mode With
Track Pad (Chrome/Black)

52 -

8M0079290 REMOTE CONTROL Single/Console, Non Trim
(Chrome / Black)

20 - 8M0079291 REMOTE CONTROL Single/Console (Chrome /
Black)

20 -

8M0080010 HANDLE ASSEMBLY ERC Slim with Trim
(Black/Chrome)  Includes Trim Switch Assembly

20 1 8M0080011 HANDLE ASSEMBLY ERC Slim w/o Trim
(Black/Chrome)

20 6

8M0080012 HANDLE COVER Port w/o Trim- Chrome 20 9 8M0080012 HANDLE COVER Port w/o Trim- Chrome 40 11
8M0080013 HANDLE COVER Port with Trim- Chrome 20 4 8M0080013 HANDLE COVER Port with Trim- Chrome 40 4
8M0080013 HANDLE COVER Port with Trim- Chrome 44 4 8M0080013 HANDLE COVER Port with Trim- Chrome 52 3
8M0080014 DIODE HARNESS ASSEMBLY 42 30 8M0080016 ERC CAN PAD ASSEMBLY Slim 20 11
8M0080020 BASE HOUSING ASSEMBLY Dual ERC 42 27 8M0080020 BASE HOUSING ASSEMBLY Dual ERC 44 23
8M0080020 BASE HOUSING ASSEMBLY Dual ERC 52 22 8M0080021 HANDLE COVER Starboard w/o Trim- Chrome 40 9
8M0080021 HANDLE COVER Starboard w/o Trim- Chrome 44 9 8M0080021 HANDLE COVER Starboard w/o Trim- Chrome 52 8
8M0080022 SIDE COVER Dual Starboard (Black) 40 24 8M0080022 SIDE COVER Dual Starboard (Black) 44 20
8M0080022 SIDE COVER Dual Starboard (Black) 52 19 8M0080023 SIDE COVER Dual Port (Black) 40 16
8M0080023 SIDE COVER Dual Port (Black) 44 12 8M0080023 SIDE COVER Dual Port (Black) 52 11
8M0080026 ERC CAN PAD ASSEMBLY Dual Non Trim 40 14 8M0080026 ERC CAN PAD ASSEMBLY Dual Non Trim 44 10
8M0080079 HANDLE ASSEMBLY ERC Dual with Trim

(Black/Chrome) Port  Includes Trim Switch
Assembly

40 1 8M0080079 HANDLE ASSEMBLY ERC Dual with Trim
(Black/Chrome) Port  Includes Trim Switch
Assembly

52 1

8M0080080 HANDLE ASSEMBLY ERC Dual w/o Trim
(Black/Chrome) STBD

40 6 8M0080080 HANDLE ASSEMBLY ERC Dual w/o Trim
(Black/Chrome) STBD

44 6

8M0080080 HANDLE ASSEMBLY ERC Dual w/o Trim
(Black/Chrome) STBD

52 5 8M0080082 COVER Dual (Black/Chrome) 40 15

8M0080082 COVER Dual (Black/Chrome) 44 11 8M0080082 COVER Dual (Black/Chrome) 52 10
8M0080084 HANDLE ASSEMBLY ERC Dual w/o Trim

(Black/Chrome) Port
40 10 8M0080085 SIDE COVER Slim ERC (Black) 20 18

8M0080086 BASE HOUSING ASSEMBLY Slim ERC 20 22 8M0080091 MID COVER Slim ERC 20 13
8M0080170 SIDE TRIM COVER Slim ERC Port 20 12 8M0080171 SIDE TRIM COVER Slim ERC STBD 20 14
8M0080172 SIDE TRIM COVER Dual / Triple / Quad ERC Port 40 19 8M0080172 SIDE TRIM COVER Dual / Triple / Quad ERC Port 44 15
8M0080172 SIDE TRIM COVER Dual / Triple / Quad ERC Port 52 14 8M0080173 SIDE TRIM COVER Dual / Triple / Quad  ERC

STBD
40 23

8M0080173 SIDE TRIM COVER Dual / Triple / Quad  ERC
STBD

44 19 8M0080173 SIDE TRIM COVER Dual / Triple / Quad  ERC
STBD

52 18

8M0080176 DIODE HARNESS ASSEMBLY Triple/Quad ERC 54 25 8M0080328 SCREW (.164-18 x .375) 44 7
8M0081495 SCREW (M4 x 16) 44 14 8M0087765 DECAL Lanyard, White 22 42
8M0087765 DECAL Lanyard, White 42 48 8M0087765 DECAL Lanyard, White 54 43
8M0092821 REMOTE CONTROL Dual With Trim in Handle 44 - 8M0093272 SERVICE MANUAL Remote Controls (Mechanical

and DTS)
2 -

8M0096751 REMOTE CONTROL Dual Handle-Console with
CAN  Pad (Chrome/Black)

40 - 8M0096752 REMOTE CONTROL Triple -Shadow Mode With
Track Pad (Chrome/Black)

52 -

8M0096753 REMOTE CONTROL Quad -Shadow Mode With
Track Pad (Chrome/Black)

52 - 8M0099024 ERC CAN PAD ASSEMBLY Dual with Trim 40 14



PAGE 78

PARTS INDEX

PARTS MANUAL

Part No. Description Pg. Ref.no Part No. Description Pg. Ref.no
8M0099024 ERC CAN PAD ASSEMBLY Dual with Trim 44 10 8M0099025 ERC CAN PAD ASSEMBLY Triple 52 9
8M0099026 ERC CAN PAD ASSEMBLY Quad 52 9 8M0099030 HANDLE ASSEMBLY ERC Dual with Trim

(Black/Chrome) Port  Includes Trim Switch
Assembly

44 1

8M0101755 TRIM SWITCH ASSEMBLY Slim ERC 20 2 8M0103029 TRIM SWITCH ASSEMBLY Dual 40 2
8M0103029 TRIM SWITCH ASSEMBLY Dual 44 2 8M0123449 ADAPTER HARNESS Slim ERC 22 48
8M0125568 PARTS MANUAL RC / Console Mount / Mechanical 2 - 8M0125569 PARTS MANUAL RC / Console Mount / DTS 2 -
8M0125570 PARTS MANUAL RC / Panel Mount / Mechanical 2 - 8M0125571 PARTS MANUAL RC / Panel Mount / DTS 2 -
8M0125572 PARTS MANUAL RC / Side Mount 2 - 8M0125575 PARTS MANUAL Zero Effort / Mechanical 2 -
8M0125576 PARTS MANUAL Zero Effort / DTS 2 - 8M0125578 PARTS MANUAL RC / Foot Throttle 2 -
8M0125579 PARTS MANUAL RC / Conversion / Attaching Kits /

TS Cables
2 - 8M6001063 DECAL M-ICON 20 15

8M6001063 DECAL M-ICON 40 22 8M6001063 DECAL M-ICON 44 18
8M6001063 DECAL M-ICON 52 17 NSS NOT SOLD SEPARATE   Plate 4 15
NSS NOT SOLD SEPARATE   BRACKET 4 22 NSS NOT SOLD SEPARATE   Plate 8 15
NSS NOT SOLD SEPARATE   BRACKET 8 22 NSS NOT SOLD SEPARATE   Plate 12 15
NSS NOT SOLD SEPARATE   BRACKET 12 22 NSS NOT SOLD SEPARATE   Screw 16 9
NSS NOT SOLD SEPARATE   Plate 16 14 NSS NOT SOLD SEPARATE   Bracket 16 17
NSS NOT SOLD SEPARATE   Handle-Non Trim Slim

ERC
20 10 NSS NOT SOLD SEPARATE   ERC Mount Bracket 20 21

NSS NOT SOLD SEPARATE   Switch Plate 20 28 NSS NOT SOLD SEPARATE   BRACKET 24 15
NSS NOT SOLD SEPARATE   BRACKET 28 15 NSS NOT SOLD SEPARATE   Left Handle, Included in

877741A25
32 7

NSS NOT SOLD SEPARATE   BRACKET 32 18 NSS NOT SOLD SEPARATE   BRACKET 36 16
NSS NOT SOLD SEPARATE   ERC Mount Bracket 40 26 NSS NOT SOLD SEPARATE   Switch Plate 42 34
NSS NOT SOLD SEPARATE   ERC Mount Bracket 44 22 NSS NOT SOLD SEPARATE   BRACKET 46 15
NSS NOT SOLD SEPARATE   Left Handle, Included in

877741A28
50 7 NSS NOT SOLD SEPARATE   BRACKET 50 18

NSS NOT SOLD SEPARATE   ERC Mount Bracket 52 21 NSS NOT SOLD SEPARATE   Switch Plate 54 29
NSS NOT SOLD SEPARATE   BRACKET 56 16 NSS NOT SOLD SEPARATE   Console Cover 60 11
NSS NOT SOLD SEPARATE   BRACKET 60 13 NSS NOT SOLD SEPARATE   BRACKET 64 13
NSS NOT SOLD SEPARATE   Console Cover 68 11 NSS NOT SOLD SEPARATE   BRACKET 68 13
NSS NOT SOLD SEPARATE   Plate 70 10 NSS NOT SOLD SEPARATE   Spacer 70 11
NSS NOT SOLD SEPARATE   Plate 70 17


